Thank you very much for buying a JACK  sewing machine. Before using your new machine, please read the safety
instructions below and the explanations given in the instruction manual.

With industrial sewing machines, it is normal to carry out work while positioned directly in front of moving parts such as the
needle and thread take-up lever, and consequently there is always a danger of injury that can be caused by these parts.
Follow the instructions from training personnel and instructors regarding safe and correct operation before operating the
machine so that you will know how to use it correctly.

SAFETY INSTRUCTIONS

[1] Safety indications and their meanings

This instruction manual and the indications and symbols that are used on the machine itself are provided in order to ensure
safe operation of this machine and to prevent accidents and injury to yourself or other people.

The meanings of these indications and symbols are given below.

Indications

A D AN GE The instructions which follow this term indicate situations where failure to follow the
instructions may result in death or serious injury.

The instructions which follow this term indicate situations where failure to follow the

A CAUTlON instructions could cause injury when using the machine or physical damage to equipment
and surroundings.

Symbols

A + v v s This symbol (/\) indicates something that you should be careful of. The picture inside the triangle
indicates the nature of the caution that must be taken.
(For example, the symbol at left means “beware of injury”.)

® ------ This symbol (© ) indicates something that you must not do.
9 ...... This symbol (@) indicates something that you must do. The picture inside the circle indicates the
nature of the thing that must be done.

(For example, the symbol at left means “you must make the ground connection”.)



[2] Notes on safety

A\ DANGER

Wait at least 5 minutes after turning off the power switch and disconnecting the power cord from the wall outlet
before opening the cover of the control box. Touching areas where high voltages are present can result in severe
injury.

A\ CAUTION

Environmental requirements

Use the sewing machine in an area which is free from The ambient temperature should be within the range
sources of strong electrical noise such as electrical of 5°C to 35°C during use.

line noise or static electric noise. Temperatures which are lower or higher than this
Sources of strong electrical noise may cause may cause problems with correct operation.

problems with correct operation.

Any fluctuations in the power supply voltage should
be within £10% of the rated voltage for the machine.
Voltage fluctuations which are greater than this may
cause problems with correct operation.

The relative humidity should be within the range of
45% to 85% during use, and no dew formation should
occur in any devices.

Excessively dry or humid environments and dew
formation may cause problems with correct operation.
The power supply capacity should be greater than the
requirements for the sewing machine's power
consumption.

Insufficient power supply capacity may cause
problems with correct operation.

The pneumatic delivery capability should be greater
than the requirements for the sewing machine's total
air consumption.

Insufficient pneumatic delivery capability may cause
problems with correct operation.

In the event of an electrical storm, turn off the power
and disconnect the power cord from the wall outlet.
Lightning may cause problems with correct operation.

Installation
Machine installation should only be carried out by a All cords should be secured at least 25 mm away
qualified technician. from any moving parts. Furthermore, do not

O
A
©

Contact your Brother dealer or a qualified electrician e:_(cessively bend th.e cords vl them too ﬁrmly
for any electrical work that may need to be done. with staples, otherwise there is the danger that fire or

electric shocks could occur.
The sewing machine weighs approximately 88 kg.

The installation should be carried out by two or more install the Salety covers:ie the macing hoad.and

people. motor.
Do not connect the power cord until installation is If using a work table which has casters, the casters
complete. If the foot switch is depressed by mistake, z:gvl'gd be secured in such a way so that they cannot

the sewing machine might start operating and injury
could result. ® Be sure to wear protective goggles and gloves when
Hold the machine head with both hands when tilting it handling the lubricating oil and grease, so that they
back or returning it to its original position. do not get into your eyes or onto your skin. If the .0"
Furthermore, do not apply excessive force when and grease get into your eyes or onto your skin,

tilting back the machine head. The sewing machine inflammation can result.
may besome unbalanced and fall down, and serious Furthermore, do not drink or eat the lubricating oil or

i r dam h ina machine mav result. grease. They may cause diarrhea or vomiting.
injury-er:damage:{o:ine:sewing macnine may resuit Keep the oil out of the reach of children.

Be sure to connect the ground. If the ground

connection is not secure, you run a high risk of

receiving a serious electric shock, and problems with
correct operation may also occur.




A\ CAUTION

Sewing

N

This sewing machine should only be used by
operators who have received the necessary training
in safe use beforehand.

The sewing machine should not be used for any
applications other than sewing.

Be sure to wear protective goggles when using the
machine.

If goggles are not worn, there is the danger that if a
needle breaks, parts of the broken needle may enter
your eyes and injury may result.

Turn off the power switch at the following times. If the

foot switch is depressed by mistake, the sewing

machine might start operating and injury could result.

« When threading the needle

» When replacing the bobbin and needle

* When not using the machine and when leaving the
machine unattended

A

If using a work table which has casters, the casters
should be secured in such a way so that they cannot
move.

Attach all safety devices before using the sewing
machine. If the machine is used without these
devices attached, injury may result.

Do not touch any of the moving parts or press any
objects against the machine while sewing, as this
may result in personal injury or damage to the
machine.

If an error occurs in machine operation, or if abnormal
noises or smells are noticed, immediately turn off the
power switch. Then contact your nearest Brother
dealer or a qualified technician.

If the machine develops a problem, contact your
nearest Brother dealer or a qualified technician.

Cleaning

Turn off the power switch before carrying out
cleaning. If the foot switch is depressed by mistake,
the sewing machine might start operating and injury
could result.

O

Be sure to wear protective goggles and gloves when
handling the lubricating oil and grease, so that they
do not get into your eyes or onto your skin. If the oil
and grease get into your eyes or onto your skin,
inflammation can result.

Furthermore, do not drink or eat the lubricating oil or
grease. They may cause diarrhea or vomiting.

Keep the oil out of the reach of children.

Maintenance and inspection

A

Maintenance and inspection of the sewing machine
should only be carried out by a qualified technician.

Ask your Brother dealer or a qualified electrician to
carry out any maintenance and inspection of the
electrical system.

Turn off the power switch and disconnect the power
cord before carrying out the following operations. If
the foot switch is depressed by mistake, the sewing
machine might start operating and injury could result.

» Inspection, adjustment and maintenance

* Replacing consumable parts such as the rotary
hook

Disconnect the air hoses from the air supply and wait
for the needle on the pressure gauge to drop to “0”
before carrying out inspection, adjustment and repair
of any parts which use the pneumatic equipment.

Hold the machine head with both hands when tilting it
back or returning it to its original position.
Furthermore, do not apply excessive force when
titing back the machine head. The sewing machine
may become unbalanced and fall down, and serious
injury or damage to the sewing machine may result.

If the power switch needs to be left on when carrying
out some adjustment, be extremely careful to observe
all safety precautions.

Use only the proper replacement parts as specified
by Brother.

If any safety devices have been removed, be
absolutely sure to re-install them to their original
positions and check that they operate correctly before
using the machine.

Any problems in machine operation which result from
unauthorized modifications to the machine will not be
covered by the warranty.




[3] Warning labels

The following warning labels appear on the sewing machine.
Please follow the instructions on the labels at all times when using the machine. If the labels have been removed or are

difficult to read, please contact your nearest Brother dealer.

1 2 aAFEE
BEEMASICSNT. ATRETH | MEBEEHS, SBES. MBUERN DS BEMES. MEIES
SERHH WREYY. 5HT-2T | EMFRESHHE, LERERINKE R BRI THEIRE.
Mohn—EIETIIE, LT IRE TR BRI,
AGEFAHR ADANGER A PELIGRO SETAN BT
Hazardous voltage |Hochspannung Un voltage non adapte  |Un voltaje inadecuado 4 CAUTION
will cause injury.  |verletzungsgefahrl | prouque des blessures. [puede provocar las Moving parts may cause injury. Operate with safe-
Turn off main switch ?::Tati(::ﬁ\tgr :Ilfsdlfi:d Eteindre l'interrupteur et |heridas.Apagar el ty davices. Turn off main switch before threading,
and wait Eanmes_ warten sie 5 minuten, am-md‘re 5 minutes avant |interruptor p‘rincipal y changing bobbin and needle,cleaning etc.
before opening this |pevor sie diese d'ouvrir le capot. esperar § minutos antes
cover, abdeckung dffnen. de abrir esta cubierta. 4
Be careful not to get your hand caught when Safety devices
tilting back the machine head and returning it to Devices such as eye guard,
its original position. finger guard, thread take-up

cover, motor cover, tension
release solenoid cover, inner
cover, outer cover, fixed cover
and gas spring support cover

Be sure to connect the ground. If the ground
connection is not secure, you run a high risk of
receiving a serious electric shock, and problems
with correct operation may also occur.

5 [] Direction of operation

V4

Tension release

Motor cover !
solenoid cover

Inner cover L
Quter cover
Fixed cover L

Thread take-up cover

Inner cover R
Quter cover
Fixed cover R

STl = A Motor cover R
== =

Finger guard

Gas spring support cover —

T




3-1.
3-2.
3-3.
3-4.

3-6.

3-7.

3-8.
3-9.

3-10.
3-11.
3-12.
3-13.

4-1.
4-2.
4.3,
44,
4.5,

5-1.
5-2.
5-3.

CONTENTS

NAMES OF MAJOR PARTS::--+1

SPEC[FICATIONS --------------------- 2
INSTALLATION ........................ 3
Table processing diagrams«:«=«++- 3

Installing the control boxe::s++s=+++4
Installing the oil panceesreserereceses 4
Installing the machine head:-------- 5
Tilting the sewing machine hea::+++-9
Installing the treadle unit (solenoid
specifications) weesrerererrrsseessanna]()
Installing the two-pedal foot switch
(pneumatic specifications)
Installing the cotton standess+++=«=+=+- 11
Installing the pneumatic unit(pneumatic
specifications) s ewsessesseenseeea]2
Installing the eye guard:sssseesee- 13
Installing the motor covers:+=+++-13
Lubrications s« sessesssvesrersacstarssve 14
Installing the machine head fixing

b0|t“'""“'““'“'“"“"““"““'“|5

PREPARATION BEFOR

SEWING rrersrerrestsrersesssanacans 16
Installing the needles«:«+++sssereseres 16
Threading the upper thread-++=+-+-++-+ 16
Winding the lower thread-««+«-«---- 18
Installing the bobbin casgrs+«+=+*++++ 19
Thread tensigne r==sss=srrrerrrnrsrsersees 20
4-5-1. Lower thread tension-:--=+---20

4-5-2. Upper thread tensions++++++--20

SEWING: trererrrrrerrsrrsersraseesss )]
Sewing-u-u--.u--...---.-----..------21
Using the STOP switchreseeeeseee22

Using the thread wiper switch---22

6.
6-1.
6-2.

6-3.
6-4.
6-5.
6-6.

7Tl
722,
7-3.
7-4.
7-5.

7-6.

7-7.

7-8.

7-9.

7-10.

7-12.
7-13.
7-14.
7-15.

7-16.

CLEANING..................... ...23

Cleaning the rotary hook-s«srserererees 23
Cleaning the control box air inlet ports
............................................. 24
Draining the 011 ........................ 24
Cleaning the eye guard--+-+«sreeeeereeee 24
Checking the needler+++++++sessessseses 24
Lubrication .............................. 24

STANDARD ADJUSTMENTS--25
Checking the machine head switch--25

Thread take-up springe«sess+s=reseeees 26
Arm thread gUide R ..................... 26
Adjusting the needle bar height-«+-+- 27

Adjusting the needle bar lift amount---
Adjusting the driver needle guard +++27
Adjusting the needle clearance-+--+-28
Adjusting the shuttle race thread
gUidersserrereemssennneninaniieiee 28
Rotary hook lubrication amount+=+«++* 28

Adjusting the position of the movable

Kkniifesreesrsrrrrerersioerirasrenisecensead

. Replaceing the movable and fixed

kl’liVeS""""'""""’"""'"""""'3l

Adjusting the thread wiper«=«-=+=-=-++ 32
Presser foot installation position-+=-+* 32
Chaning the intermittent stroke-«+--- 33

Adjusting the work clamp lift amoun
...35
Adjusting the air pressure(pneumatic

Speciﬁcation) e o)

TROUBLESHOOTING-+++-+++-+++36



1. NAMES OF MAJOR PARTS

1. NAMES OF MAJOR PARTS

(]

(1) Power switch

(2) Control box

(3) USBslot

(4) Operation panel

(5) Foot switch (solenoid specifications)

(6) Wark clamp switch (pneumatic specifications)
(7) Start switch (pneumatic specifications)

(8) STOP switch

(9) Thread wiper switch

(10) Pulley

(11) Cotton stand

(12) Solenoid valve (pneumatic specifications)

Safety devices:

(13) Finger guard

(14) Eye guard

(15) Thread take-up cover
(16) Motor cover




2. SPECIFICATIONS

2. SPECIFICATIONS

. ———————
[

S | Solenoid-type work clamp lifter

A | Pneumatic-type work clamp lifter

Sewing machine Lock stitch, pattern tacking sewing machine (with large shuttle hook)
Stitch formation Single needle lock stitch

Max. sewing speed 2,700 rpm

Sewing area (XxY) T1310: Max. 130 x 100 mm, T2210: Max. 220 x 100 mm
Feed mechanism Intermittent feed, pulse motor drive

Stitch length 0.05—-12.7 mm

No. of stitches 500,000-stitch internal memory (*)

Maximum no. of stitches 20,000 stitches (per program)

No. of sewing data items

that can be stored Internal memory: 512 (*)

Solenoid specifications: Pulse motor drive method

Work clamp It method Pneumatic specifications: Pneumatic method

Work clamp height Solenoid specifications: Max. 25 mm, pneumatic specifications: Max. 30 mm

Solenoid specifications: Integrated-type work clamp

SrsiepCEERmp Pneumatic specifications: Separate-type work clamp

Intermittent presser foot lift

22 mm
amount
Intermittent stroke 2-4.5mm, 4.5 - 10 mm or 0 (Default setting 3 mm)
Rotary hook Double-capacity shuttle hook (standard shuttle hook sold separately)
Wiper device Standard equipment
Thread trimmer Standard equipment

Data storage method Internal memory (Flash memory)

User programs 50
Cycle programs 999
Motor 750 W AC servo motor
Weights (l\:flachine head approx. 88 kg,loperation pa‘nel approx. O.Q kg
ontrol box 14.2 — 16.2 kg (Differs depending on destination)
Power supply Single-phase 100 V/220 V, Three-phase 200 V/220 /380 /400 V 400 VA
Air pressure 0.5 MPa 1.8 I/min.

* The number of data items and stitches that can be stored will vary depending on the number of stitches in each program.



3. INSTALLATION

3. INSTALLATION

A\ CAUTION

Machine installation should only be carried out by a
qualified technician.

Contact your Brother dealer or a qualified electrician
far any electrical work that may need to be done.

The sewing machine head weighs approximately
88kg. The installation should be carried out by two or
more people.

Do not connect the power cord until installation is
complete.
If the foot switch is depressed by mistake, the sewing

0
N

All cords should be secured at least 25 mm away from
any moving parts. Furthermore, do not excessively
bend the cords or secure them too firmly staples,
otherwise there is the danger that fire or electric
shocks could occur.

Be sure to connect the ground. If the ground
connection is not secure, you run a high risk of
receiving a serious electric shock, and problems with
correct operation may also occur.

Install the safety covers to the machine head and

machine might start operating and injury could result. motor.
Hold the machine head with both hands when tilting it
back or returning it to its original position.

Furthermore, do not apply excessive force when tilting
back the machine head. The sewing machine may
become unbalanced and fall down, and serious injury
or damage to the sewing machine may result.

> 0 @90V

3-1. Table processing diagram

« The thickness of the table should be at least 40 mm, and it should be strong enough to bear the weight and vibration of the
sewing machine.

« |[f the distance A between the insides of the legs is less than 740 mm, move the control box installation position to the left (B =
261mm).

* Check that the control box is at least 10 mm away from the leg. If the control box and the leg are too close together, it may result
in incorrect sewing machine operation.

1200
(800) (195)
A(740) .
. | | 386
390.8402 | | | B(261)
10 857 p
S i 42
i o ~f et _
) i
b Ind | N
) - o0
8 o Control box w L
= @ mounting hole =1 | ¢20
on ] 925depthd = | a8 i&gon stand 8
| 406 387 e '1—1t ! R
et ! ' W35 2
| oo B o, N
} \-|>j 1.% 175 \? 6;‘ mounting hole 1 \}
g ' 11 Gas damper =1 ‘ g
g ' 1% boe o)y £ 3-65.5 b
e 4-R10 P W .
= o~
~ - g H ‘J M 0 tio
S Q N \4-e8 S i
e = 3 . 8 cord hole
= 9| ~ 2- 2 depth 2™ '
- b = 123 | 117 9 !
: I‘m| D . 2 A ‘/_ o H
1 / 4-$37.5 depth5.5 B |
3 =8 / L
= = ¥ 25“?{
45° 45° Vel
483 262 0]




3-2. Installing the control box

3-3. Installing the oil pan

3. INSTALLATION

Remove the eight screws (1), and then
remove the control box cover (2).

(3) Control box

(4) Bolis [4 pcs]

(5) Plain washers [4 pcs.]

(6) Nuts [8 pes.]

For solenoid specifications, install the
treadle unit mounting bolt (A) before
installing the oil pan.

(1) Oil pan

(2) Nails [7 pcs.]

(3) Rubber cushions [4 pcs.]

(4) Waste oil tank



3. INSTALLATION

3-4. Installing the machine head

(1) Pins[2pcs.]
(2) Setscrews [2 pcs.]
(3) Hinge rubber assemblies [2 pcs.]

Place the machine head gently on top of
the cil pan and the rubber cushions.

NOTE:

» Be careful not to get the cords
clamped between the machine head
and the oil pan.

¢ When holding the machine head, do

S —— not hold it by the pulse motor. This
g rd A Approx. 20 mm may cause problems with operation
N — b |.._.| of the pulse moator.
S\ . ——(1)
<l I 7
Z = —(3)
5P )
(1} i
(2
3

) Hinge holders [2 pcs.]
) Bolts [4 pcs.]
(6) Plain washers [4 pcs.]
) Nuts [4 pcs.]
) Head rest
) Bolts with washer [4 pcs.]




Needle plate

(11)

Work clamp am

3. INSTALLATION

(10) Auxiliary plate
(11) Bolts with washer [10 pcs.]

Loosen the baolts with washer (12) and
adjust so that the auxiliary plate (10) and
the needle plate are at the same height.

NOTE:
Install the auxiliary plate so that it is
horizontal.

Move the work clamp arm all the way to
the right when looking from the front of
the sewing machine (the direction of the
arrow in the illustration), and then gently
tilt back the machine head.

NOTE:
Two or more people should tilt back the
machine head, and it should be tilted
gently while being held with both
hands.



3. INSTALLATION

(13) Gas spring holders [2 pcs.]
(14) Spacer

(15) Bolt

(16) Nut

(17) Gas spring

(18) Shaft collars [2 pcs.]

(19) Gas spring shaft D

(20) Plain washers [2 pcs.]

(21) Retaining rings E [2 pcs.]
(22) Bolts [2 pcs ]

(23) Plain washers (medium) [2 pcs.]
N (24) Plain washers (large) [2 pcs.]
(13) (25) Spring washers [2 pcs.]

—

{(26) Nuts [2 pcs.]
(27) Gas spring shaft U
(28) Set screw

in the places marked with * are also
(18) used to install the treadle unit.

o
NOTE:
(17) For solenoid specifications, the bolts
- (22), plain washers (23), plain washers
'd (24), spring washers (25) and nuts (26)
ef

(N S
(29) Gas spring support cover
—— — — (30) Bolts with washer [6 pcs.)
(30) N ———

(29)

~

(30) __J\/




3. INSTALLATION

M3 X 20

* Gently return the machine head to its original position.

» Loosen the screw (31). Move the machine head switch (32) to the position shown in the illustration, and then secure the machine
head switch (32) with the screw (31) and the accessory M3x20 screw (33).

« Check that the machine head switch (32) is turned on as shown in figure 1.



3. INSTALLATION

3-5. Tilting the sewing machine head

1. Move the presser arm assembly (1) as far as it will go in the direction of the arrow in the illustration (to the right when looking
from the front of the sewing machine).
2. Stand at the left side of the table, and gently tilt the machine head towards you.

NOTE:

Always be sure to move the work clamp arm all the way to the right before tilting back the machine head. If you try to tilt back the
machine head while the work clamp arm is still on the left side, it may damage the outer cover L (2).



3. INSTALLATION

3-6. Installing the treadle unit (solenoid specifications)

(1) Treadle unit

2) Bolts [3 pes.]

3) Plain washers [3 pcs.]
4) Spring washers [3 pcs.]
5) Nuts [3 pcs.]

NOTE:
+ [nstall the bolt for mounting hole A before installing the oil
pan. (Refer to “3-3. Installing the oil pan.”)
» Mounting hole B is used to install the gas spring supports
with the balt, plain washer, spring washer and nut. (Refer
to "3-4. Installing the machine head".)

" — —

* Use a commercially-available foot switch and connecting rod.
* If changing the mounting position for the treadle unit, use the
accessory bolts, plain washers, spring washers and nuts.

<Foot switch operating method>

When the foot switch is depressed to the 1st step, the work
clamp is lowered, and when it is depressed to the 2nd step, the
sewing machine starts sewing.

1st step ::E“C

\‘\

3-7. Installing the two-pedal foot switch (pneumatic specifications)
(1) Foot switch

Insert the connector for the foot switch (1) into P6 (FOOT) on
the main P.C. board.

<Foot switch operating method>

When the work clamp switch (left) is depressed, both work
clamps are lowered, and when the start switch (right) is
depressed, the sewing machine starts sewing.

Work clamp switch (2-step)
Start switch

10



3-8. Installing the cotton stand

(1)

T (2)
g\m)

11

3. INSTALLATION

(1) Cotton stand

NOTE:
Fit the washer (2), and then securely
tighten the nut (3) so that the cotton
stand does not move.



3. INSTALLATION

3-9. Installing the pneumatic unit (pneumatic specifications)

Install underneath the work table.

(1) Solenoid valve assembly
(2) Washers [2 pcs.]
)
)

(3) Wood screws [2 pcs.]
(4) Rubber hose

After installing the pneumatic unit, adjust

the air pressure.

(Refer to "10-16. Adjusting the air
pressure".)

NOTE:

Make sure that the pneumatic unit
does not touch the control box or the
work table leg.

Upper knob

Lower knob

Manual button

<Adjusting the speed controller>

You can use the valve knobs to adjust the lifting and lowering speeds.

The valve knobs should be adjusted so that the left and right sides of the work clamp operate at the same speed.

« When the upper knob is tightened, the liting speed becomes slower. When it is loosened, the lifting speed becomes faster.

* When the lower knob is tightened, the lowering speed becomes slower. When it is loosened, the lowering speed becomes
faster.

You can operate the work clamp while the power is turned off by pressing the manual button.

12



3-10. Installing the eye guard

3. INSTALLATION

A\ CAUTION

é Attach all safety devices before using the sewing machine.
If the machine is used without these devices attached, injury may result.

13

(1) Eye guard assembly
(2) Plain washers [2 pcs.]
(3) Screws [2 pcs.]

(1) Motor cover R
(2) Screws [4 pcs.]
(3) Motor cover L
(4) Screws [4 pcs.)
(5) Motor cover

(6) Screws [4 pcs.]

NOTE:
Be careful not to clamp the cords when
installing the motor cover.



3. INSTALLATION

3-12. Lubrication

A\ CAUTION

é Do not connect the power cord until lubrication is complete.
If the foot switch is depressed by mistake, the sewing machine might start operating and injury could resuilt.

Be sure to wear protective goggles and gloves when handling the lubricating oil and grease, so that they do not get into
® your eyes or onto your skin. If the oil and grease get into your eyes or onto your skin, inflammation can result.
Furthermore, do not drink or eat the lubricating oil or grease. They may cause diarrhea or vomiting.
Keep the oil out of the reach of children.

The sewing machine should always be lubricated and the oil supply replenished before it is used for the first time, and also after
long periods of non-use.
Use only the lubricating oil specified by Jack

1. Fill the arm-side oil tank with oil.

2. Move the work clamp arm (1) as far as it will go to the right when looking from the front of the sewing machine, and then slide the
outer cover L (2) into the inner cover L (3) so that the lubrication hole in the bed is visible. Pour oil into the bed side oil tank
through this hole.

NOTE:

Be sure to fill the machine with oil when the oil level is down to about one-third full in the oil sight glass. If the oil drops below the
one-third level, there is the danger that the machine may seize during operation.

(5)

3. Pour oil in through the two holes (4) of the shuttle race base assembly so that the felt is lightly moistened.
NOTE:
If there is no more oil on the felt of the shuttle race base assembly, problems with sewing may result.

4. If using the liquid cooling tank (5), fill it with silicon oil (100 mmzis).

14



3-13. Installing the machine head fixing bolt

3. INSTALLATION

When transporting the sewing machine, secure the machine head to the table with the machine head fixing bolt.

15

(1) Plain washer
(2) Machine head fixing bolt

NOTE:
When operating the sewing machine,
remove the machine head fixing bolt.



4. PREPARATION BEFORE SEWING

4. PREPARATION BEFORE SEWING
4-1. Installing the needle

A\ CAUTION

f Turn off the power switch before installing the needle.
If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result.

1. Loosen the set screw (1).

2. Insert the needle (2) in a straight line as far as it will go,
making sure that the long groove on the needle is at the
front, and then securely tighten the set screw (1).

4-2. Threading the upper thread

Thread the upper thread correctly as shown in the illustration below.
* When using threading mode for threading, the tension discs (1) will open so that the thread can be threaded more easily.
(Refer to following page.)

[If using cotton thread or spun thread]

[If using synthetic thread]

« Turn the machine pulley (2) and raise the thread take-up (3) to its highest position before threading the upper thread.
(This will make threading easier and it will prevent the thread from coming out at the sewing start.)

« When threading the thread through the needle, allow a distance of approximately 40 mm between the needle hole and the
end of the thread.
If the trailing length of the thread is too long, it may cause the thread to become tangled.

16



<Threading mode>
Threading mode is safe because the sewing machine will not start even when the foot switch is depressed.

4. PREPARATION BEFORE SEWING

1 Turn on the power switch.

2 Press the home position key Press the threading key, and the key
The work clamp will drop.

3 | Threading the thread.

4 | Ending threading mode Press the threading key, and the key change
The work clamp will return to where it was before
threading mode was started.

17



4. PREPARATION BEFORE SEWING

4-3. Winding the lower thread

A\ CAUTION

A

Do not touch any of the moving parts or press any objects against the machine while winding the lower thread.
Injury or damage to the sewing machine may resuilt.

1. Place the babin anto the babbin winder shaft(1).

2. Thread the thread as shoan in the il lustration wind the thread
araud the batbin saveral tines ad then press the bdobin presser
am@).

3. Turn on the power switch

4. Press the time position key(@), the sewing machine move to the
time position

5. Check that the needle does rot touch the clamp, ad then press
the bobbin winder key @), the bobbin winder key(@ chenge to
key @ chenge to the bobbin winder key(®), ad it keep in the
state “ON” , depress the foot switch to the 2nd step, ad it will
start wind
(If using a twopedal foot switch depressirg the start switch
twopedal foot switch)

6. Once winding of set amount of lower thread (80%690% of the
bdbin capacity) is copleted, the bobin presser am(®) wil |
retumn automatical ly.

7. Rarove the babbin, hook the thread atto the knife(®), ad then
pull the batbin in the direction of the arrow to cut the thread

Adjusting the bobbin winding amount
Loosen the screw (7) and move the bobbin presser (8) to
adjust.

tension assembly (1Q)up and down to adjust.
* For case A, move the bobbin winder tension assembly
(10)down, and for case B, move it upward.

If the thread winds onto the bobbin unevenly
E Loosen the set screw (9) and move the bobbin winder

For case A

=

For case B

18



4. PREPARATION BEFORE SEWING

4-4. Installing the bobbin case

A\ CAUTION

c Turn off the power switch before installing the bobbin case.

If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result.

o EWN =

19

. Pull the shuttle race cover (1) downward to open it.

. While holding the bobbin so that the thread winds to the right, insert the bobbin into the bobbin case.
. Pass the thread through the slot (2) and pull it out from the thread hole (3).

. Check that the bobbin turns in the direction of the arrow when the thread is pulled.

. Pass the thread through the lever thread hole (4), and then pull out approximately 30 mm of thread.
. Hold the latch on the bobbin case and insert the bobbin case into the rotary hook.



4. PREPARATION BEFORE SEWING

4-5. Thread tension
[Thread tension reference]

Specifications Heavy-weight materials (-01) Medium-weight materials (-02)
Upper thread #20 or similar #50 or similar
Lower thread #20 or similar #50 or similar
Upper thread tension (N) 14-18 08-12
Lower thread tension (N) 02-03
Pre-tension (N) 01-06 01-03
Needle DP x 17 #19 DP x 5 #16
Normal sewing speed 2,000 rpm 2,000 rpm

4-5-1. Lower thread tension

Stronger

Adjust the thread tension to the weakest possible tension by
turning the thread tension nut (1) until the babbin case will
not drop by its own weight while the thread end coming out
of the bobbin case is held.

1. Turn the tension nut (1) (main tension) to adjust the
tension as appropriate for the material being sewn.

2. Use the tension nut (2) (sub tension) to adjust the upper
thread trailing length to about 40 mm.

20



5. SEWING

5. SEWING

A\ CAUTION

Turn off the power switch at the following times.

If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result.

s \When threading the needle

¢ When replacing the bobbin and needle

* When not using the machine and when leaving the machine unattended

Do not touch any of the moving parts or press any objects against the machine while sewing, as this may result in
personal injury or damage to the machine.

5-1. Sewing

1. Turn on the power switch.
2. Press the Bl or BY key to turn on the page, and press the
data key to select the sewing program .

(1)
®
O

3. Press the time position key(1), the sewing machine will
1st step i‘; -

move to the loading position
2nd step —"—
D Sy N
\‘\

4. Place the article to be sewn underneath the work clamp
(3).

5. Depress the foot switch to the 1st step.
(If using a two-pedal foot switch, depress the work
clamp switch (4).)
¢ The work clamp (3) will drop.

6. Depress the foot switch to the 2nd step.
(If using a two-pedal foot switch, depress the start switch
(2).)

+ The sewing machine will start sewing.

7. When sewing is complete, the thread will be trimmed
and the work clamp (3) will rise.

Use a work clamp that hold the article being sewn firmly, without allowing it to slip.
If using the standard work clamp and feed plate and the article being sewn is slipping, take measures to stop the work
clamp and feed plate from being slippery.

21



5. SEWING

5-2. Using the STOP switch

If you press the STOP switch (1) while sewing or test feeding is in progress,the sewing machine will stop immediately.

<Continuing sewing from a stopping point>
If you have pressed the STOP switch (1) at times such as if the thread breaks while sewing or the lower thread runs out, you
can resume sewing from the point where the thread ran out.

Depress the foot switch to the 2nd step.

‘l\ (If using a two-pedal foot switch, depress the start switch.)
2nd step _L e The sewing machine will start operating and sewing will start.
.
N

5-3. Using the thread wiper switch

The thread wiper switch (1) can be used to turn the thread
wiper (2) on and off.

22



6. CLEANING

6. CLEANING

A\ CAUTION

Turn off the power switch before carrying out cleaning.
If the foot switch is depressed by mistake, the sewing machine might start operating and injury could result.

Be sure to wear protective goggles and gloves when handling the lubricating oil and grease, so that they do not get
into your eyes or onto your skin. If the oil and grease get into your eyes or onto your skin, inflammation can result.
Furthermore, do not drink or eat the lubricating oil or grease. They may cause diarrhea or vomiting.

Keep the oil out of the reach of children.

6-1. Cleaning the rotary hook

1. Pull the shuttle race cover downward to open it, and then
remove the bobbin case.

2. Open the setting claw (1) in the direction indicated by the
arrow, and then remove the shuttle race base (2) and the
shuttle hook (3).

3. Clean all the dust and thread ends from around the driver
(4), the top of the rotary hook thread guide and the
shuttle race.

23



6. CLEANING

6-2. Cleaning the control box air inlet ports

—

N S a—

(1

6-4. Cleaning the eye guard
]

6-6. Lubrication
Lubricate the sewing machine while referring to "3-11. Lubrication".

Use a vacuum cleaner to clean the filter in the air inlet ports
(2) of the control box (1) at least once a month.

1. Remove and empty the waste oil tank (1) whenever it is
full.

2. After emptying the waste oil tank (1), screw it back into
its original position.

Wipe the eye guard clean with a soft cloth.

NOTE:
Do not use solvents such as kerosene or thinner to clean
the eye guard.

Always check that the tip of the needle is not broken and
also that the needle is not bent before starting sewing.

24



7. STANDARD ADJUSTMENTS

7. STANDARD ADJUSTMENTS

A\ CAUTION

O
0

A

Maintenance and inspection of the sewing machine
should only be carried out by a qualified technician.

Ask your Brother dealer or a qualified electrician to
carry out any maintenance and inspection of the
electrical system.

Turn off the power switch and disconnect the power
cord before carrying out the following operations.

If the foot switch is depressed by mistake, the sewing
machine might start operating and injury could result.

* Inspection, adjustment and maintenance

* Replacing consumable parts such as the rotary
hook

A

Hold the machine head with both hands when tilting it
back or returning it to its original position.

In addition, do not apply excessive force when tilting
back the machine head. The sewing machine may
become unbalanced and fall down, and serious injury
or damage to the sewing machine may result.

If the power switch needs to be left on when carrying
out some adjustment, be extremely careful to
observe all safety precautions.

If any safety devices have been removed, be
absolutely sure to re-install them to their original
positions and check that they operate correctly
before using the machine.

7-1. Checking the machine head switch

25

Check that the machine head switch is turned on as shown
in the illustration.




7. STANDARD ADJUSTMENTS

7-2. Thread take-up spring

Specifications Heavy-weight materials (-01) Medium-weight materials (-02)
Thread take-up spring height 7_10
(mm)
Thread take-up spring
tension (N) 06-12 02-05

<Thread take-up spring height>
Loosen the set screw (1) and turn the adjuster to adjust.

<Thread take-up spring tension>
Turn the tension stud (2) with a screwdriver to adjust the

\l \ | -fﬁ / D — tension.

(2)

i
: &Slronger

Weaker

NOTE:
If the thread tension spring is not adjusted correctly, the upper thread trailing length will be uneven after thread trimming.

7-3. Arm thread guide R

The standard position of arm thread guide R (1) is when the
screw (2) is aligned with the index mark.

Loosen the screw (2) and move arm thread guide R (1) to
adjust.

thread « * Less thread * When sewing heavy material, move arm thread guide R

(1) to the left. (The thread take-up amount will become

@ N ) greater.)
| * When sewing light material, move arm thread guide R
(2)/ L (1) (1) to the right. {The thread take-up amount will become

less.)

Index mark
\_ v,

26



7. STANDARD ADJUSTMENTS

7-4. Adjusting the needle bar height

a (M

a—— A
(DP X5) DP X 17

Turn the machine pulley to move the needle bar to the lowest position. Then remove the rubber plug (2), loosen the screw
(3) and then move the needle bar up or down to adjust so thal the second reference line from the bottom of the needle bar
(reference line A) is aligned with the lower edge of the needle bar bush (1).

* If using a DP X 5 needle, use the highest reference line (reference line a).

7-5. Adjusting the needle bar lift amount

Needle center

(1) ‘
| Rotary hook tip
bJ B
(DPX5) DP X 17

Turn the machine pulley to raise the needle bar from the lowest position until the lowest reference line on the needle bar

(reference line B) is aligned with the lower edge of the needle bar bush (1), and then loosen the bolt (2) and move the driver
(3) so that the tip of the rotary hook is aligned with the center of the needle.

* Ifusing a DP X 5 needle, use the second reference line from the top of the needle bar (reference line b).

7-6. Adjusting the driver needle guard

Needle center

I Rotary hook tip

(1)

Turn the machine pulley to align the tip of the rotary hook with the center of the needle, and then loosen the set screw (2)
and turn the eccentric shaft (3) to adjust so that the driver needle guard (1) is touching the needle.
NOTE:
If it crosses the needle more than necessary, it will place a load on the needle, or it may cause poor thread tension.

Furthermore, if it does not cross the needle at all, the tip of the rotary hook will interfere with the needle and skipped
stitches may occur.

27



7. STANDARD ADJUSTMENTS

7-7. Adjusting the needle clearance

0.01 - 0.08mm

Turn the machine pulley to align the tip of the rotary hook with the center of the needle, and then loosen the set screw (1)
and turn the eccentric shaft (2) to adjust so that the clearance between the needle and the rotary hook is 0.01 — 0.08 mm.

7-8. Adjusting the shuttle race thread guide

|

]

- =
Y
A

S
g

4

Install the shuttle race thread guide (1) by pushing it in the direction of the arrow so that the needle groove is aligned with
the center of the needle plate hole.
NOTE:
If the shuttle race thread guide is in the wrong position, thread breakages, soiled thread or tangling of the thread may
occur.

The position of the shuttle race thread guide is adjusted at the time of shipment from the factory. It should not be
changed if possible.

7-9. Rotary hook lubrication amount

The optimum position is when the head of the set screw (1)
is aligned with the edge of the bed. The rotary hook

More Oiﬁﬂ/ lubrication amount can be adjusted within three turns to the

right from that position.

« |f the set screw (1) is turned clockwise, the lubrication
amount becomes smaller.

e If the set screw (1) is turned counterclockwise, the
lubrication amount becomes greater.

Aligned J

28




7. STANDARD ADJUSTMENTS

7-10. Adjusting the position of the movable knife

)

u f—(4)

<View from side of thread trimmer cam>

1. Open the top cover and tilt back the machine head.
2. Turn the pulley (1) by hand to lower the needle bar to its lowest position, and push the thread trimmer solenoid (2) as far

as it will go.
3. With the collar (3) inserted into the groove of the thread trimmer cam (4), turn the pulley (1) by hand to set the driving lever

(5) to the reverse position (when the thread take-up (6) is close to its lowest position).

9.5-9.9mm —(8)

4. Loosen the bolt (7).
5. Move the thread trimming rod H (9) forward or back to adjust so that the distance from the ridge line on the right side of

the needle plate to the ridge line on the movable knife (8) is 9.5 — 9.9 mm.
6. After tightening the balt (7), check the above position once maore.

29



7. STANDARD ADJUSTMENTS

(11 (10)

3

(5)

[] FM}

7. Turn the pulley (1) by hand to move the needle bar to its lowest position.

8. Loosen the nut (10), tighten the set screw (11) until the collar (3) is touching the inside of the groove in the thread trimmer
cam (4), and then turn it back in the counterclockwise direction by approximately 1/4 of a turn.

9. Tighten the nut (10), and then check that the collar (3) is not touching the inside of the groove in the thread trimmer cam
(4). In addition, push the driving lever (5) by hand toward the thread trimmer cam until the collar (3) touches the groove of
the thread trimmer cam (4), and then check that the driving lever (5) returns smoothly to its original position when it is
released.

10.Check that there is a gap of about 0 - 1 mm between the outside of the hole in the movable knife (8) and the ridge line on
the shuttle race thread guide (12) when there is still play between the parts.

30



7. STANDARD ADJUSTMENTS

7-11. Replacing the movable and fixed knives

1. Loosen the two bolts (1) and then remove the feed plate (2).
2. Open the shuttle race cover, remove the two screws (3) and the two flat screws (4), and then remove the needle plate (5).
3. Remove the movable knife (6) and the fixed knife (7).

O~

(10) 9
(8}_\@
"
|

. Install the new fixed knife (7) in the position shown in the illustration.

. Apply grease to the outside of the collar (8) and to the shoulder screw (9), and then install the new movable knife (6)
together with the thrust washer (10) and the movable knife spacer (11).

6. Check that the movable knife (6) and fixed knife (7) cut the thread cleanly. Replace the movable knife spacer with

accessory spacers (t=0.2, 0.3, 0.4) so that the knives trim the thread accurately.

* If the knife pressure is too weak and the thread is not completely cut, use a thinner movable knife spacer.
* If the knife pressure is too strong and the movable knife (1) turns stiffly, use a thicker movable knife spacer.

7. Apply grease to the pin (12), place it into the movable knife connecting plate (13), and install it to the needle plate (5).

8. Check that the needle is aligned with the center of the needle hole.

[S0F

31



7. STANDARD ADJUSTMENTS

7-12. Adjusting the thread wiper
_ @ R / '

(5)

(2)

Approx. 2mm

7 i
1, .

Approx. 3mm

. Loosen the two screws (3) and shift the entire solenoid setting plate (4) up or down to adjust so that the thread wiper (2) is
15 mm in front of the needle center when the plunger (1) of the thread wiper solenoid is driven to the full stroke.
. Loosen the screw (5) and adjust the position of the thread wiper (2) so that the distance from the thread wiper to the tip of

the needle is approximately 2 mm and the tip of the thread wiper (2) is approximately 3 mm from the center of the needle
when the thread wiper (2) passes below the needle during operation.

Note: Check that the thread wiper (2) does not touch the finger guard.

7-13. Presser foot installation position

Install the presser foot (1) with the screw (2) so that the
U distance from the bottom of the presser foot to the top of the
needle plate is 22 mm when the sewing machine is stopped
and the presser faot (1) is raised.
oo
@)
(H—"N\Q
—
22mm
1

32



7. STANDARD ADJUSTMENTS

7-14. Changing the intermittent stroke
The intermittent stroke can be adjusted to within 2 — 10 mm by adjusting the position of the stepping clamp connecting rod
and changing the installation position of stepping clamp link A.

<Changing the installation position of stepping clamp link A>

1. Remove the face plate.
2. Remove the two screws (1) and the two shoulder screws (2), and then remove stepping clamp link A (3).

3. Change the installation position for stepping clamp link A (3) to either A, B or C above.
If the position of the stepping clamp connecting rod is adjusted as described in the following at any one of the installation

positions, the adjustment range for the intermittent stroke will as given in the following table.

Installation position Intermittent stroke range
A 2-4.5mm
B 4.5 - 10mm
C 0 mm (Presser foot does not move up and down)

33



7. STANDARD ADJUSTMENTS

<Stepping clamp connecting rod position adjustment>

(5)
////*447

Index mark
) J/_\
B - T
‘ =

SN

1. Loosen the screw (1), and then open the cover (2).
2. Loosen the nut (3), and then adjust the position of the stepping clamp connecting rod (4).
« When the stepping clamp connecting rod (4) is raised, the intermittent stroke will increase.
« When the stepping clamp connecting rod (4) is lowered, the intermittent stroke will decrease.

Next, adjust the needle bar and presser foot timing.

3. Turn the machine pulley to raise the needle bar from the lowest position until the lowest reference line on the needle bar
(reference line B) is aligned with the lower edge of the needle bar bush (5).
(If using a DP x 5 needle, align with the second reference line from the top (reference line b).}

4. Open the top cover and loosen the two set screws (6).

5. Align the index marks on the stepping clamp cam (7) and the stepping clamp connecting rod (4), and then tighten the set
screws (6).

Check the following after changing the intermittent stroke.

Needle plate

. vy

1. With the intermittent presser foot (1) lowered, turn the pulley to move the intermittent presser foot (1) to its lowest
position.

2. Check that the presser foot (1) does not touch the needle plate and that the presser bar clamp (2) does not touch
the presser bar bush (3).

<If they are touching>

Remove the motor cover (4).

Loosen the nut (58), and turn the bolt (6) until it is pressing against the intermittent drive lever (7), and then adjust until
the two points mentioned above are not touching.

34




7. STANDARD ADJUSTMENTS

7-15. Adjusting the work clamp lift amount
<Solenoid specifications>
The operation panel settings can be used to adjust the height to within 15 — 25 mm. {Refer to "5-7. Setting the work clamp lift
amount.")

<Pneumatic specifications>
The maximum lift amount for the work clamp is 30 mm above the top of the needle plate.

1. Turn on the air, and depress the work clamp switch (1) to raise the work clamp (2).
2. Loosen the two bolts (4) of the work clamp arm lever (3), and move the work clamp arm lever (3) up or down to adjust.

7-16. Adjusting the air pressure (pneumatic specifications)

Lift up the handle (2) of the regulator (1) and then turn it to
adjust the air pressure to 0.5 MPa.

After adjustment is complete, push the handle (2)
downward to lock it.

If water has collected in the bottle of the regulator (1), turn
the drain cock (3) in the direction indicated by an arrow to
drain the water.

NOTE:
Open the air cock (4) slowly.

35



8. TROUBLESHOOTING

8. TROUBLESHOOTING

* Please check the following points before calling for repairs or service.
o |f the following remedies do not fix the problem, turn off the power switch and consult a qualified technician or the place of

purchase.

A\ CAUTION

A

Turn off the power switch and disconnect the power cord before carrying out troubleshooting.
If the foot switch is depressed by mistake, the sewing machine might start operating and injury could resuilt.

Problem

Cause

Remedy

Reference

Work clamp does not
lift.

Work clamp moves stiffly.

Apply a suitable amount of grease to the
sliding parts of the work clamp.

Air tube of presser lifter cylinder is bent
or damaged (Pneumatic specifications).

Straighten the bend in the tube or
replace the tube.

Work clamp does not
drop.

Work clamp moves stiffly.

Apply a suitable amount of grease to the
sliding parts of the work clamp.

Air tube of presser lifter cylinder is bent
or damaged (Pneumatic specifications).

Straighten the bend in the tube or
replace the tube.

Work clamp lift amount
is incorrect.

Work clamp lift amount setting at
operation panel is incorrect (Solenoid
specifications).

Change the work clamp lift amount
setting.

Work clamp arm lever position is

Adjust the position of the work clamp

incorrect. (Pneumatic specifications) arm lever. P.35
Work clamp does not | Work clamp arm stopper position is ‘ o
lift to the maximum | incorrect (Solenoid specifications). Adjust the position of the stopper.
height.
Cylinder Joint * position is —incorrect. Adjust the position of the cylinder joint.
(Pneumatic specifications)
Thread wiper does
Adjust the height of the thread wiper. P. 32
hotoperate correctly. The thread wiper is obstructing the
needle.
Adjust the stroke of the thread wiper. P. 32
Thread wiper position is incorrect. Adjust the stroke of the thread wiper. P. 32
Lower thread winds | Bobbin winder tension assembly height | Adjust the height of the bobbin winder
; o . P.18
to one side. is incorrect. tension assembly.
Lower thread windin
amount is incorrect. g Bobbin presser position is incorrect. Adjust the position of the bobbin presser. P.18
Thread slips out of i i i i
the needle.p :tt::‘:thes being skipped at the sewing Refer to "Skipped stitches occur”. P. 37
Upper thread length is irregular. Adjust the sub-tension. P. 20
Position of shuttle race thread guide is | Adjust the position of the shuttle race P 28

incorrect

thread guide.

36



8. TROUBLESHOOTING

Problem Cause Remedy Reference
CIPPEr thread DIGakes. Upper thread tension is too strong. Adjust the upper thread tension. P. 20
Needle is incorrectly installed. Install the needle correctly. P. 16
Thread is too thick for the needle. Select a thread that matches the needle. P. 20

Thread take-up spring tension and | Adjust the tension and height of the

height are incorrect. thread take-up spring. Fiel
Damage or burring of the rotary hook, .
needle hole plate or needle. Repair or replace the problem part.
Thread breaking from heat (Synthetic .
thread) Use a cooling tank. P. 16
Thread is threaded incorrectly. Thread the thread correctly. P. 16
Lower thread breaks.
Lower thread tension is too strong. Adjust the lower thread tension. P. 20
Damage to corners of needle hole plate .
o bobbinCass, Repair or replace the prablem part.
ki itch r.
Siippesistichas occu Cleargnqe betiwean: nesdic; and rolarny Adjust the needle clearance. P. 28
hook tip is too great.
Needle and rotary hook timing is ‘ .
A Adjust the needle bar lift amount. P. 27
The driver is covering the needle more ‘ .
than necessary. Adjust the driver needle guard. P. 27
Needle is bent. Replace the needle.
Needle is incorrectly installed. Install the needle correctly. P. 16
Needle is broken.
Adjust the needle clearance. P. 28
Clearance between needle and rotary
hook tip is too great.
Adjust the needle bar lift amount. P. 27

Needle is bent. Replace the needle.

Select a needle that is suitable for the
Needle deflection sewing conditions. P. 20
Reduce the sewing speed.

Select a needle that is suitable for the

Needle is too thin. i o P. 20
sewing conditions.
Thread jamming. Thread take-up spring tension and | Adjust the tension and height of the P 26
height are incorrect. thread take-up spring. ’
!\Ieedle and - mlany. GOl Himing; S Adjust the needle bar lift amount. P. 27
incorrect.
Shuttle race thread guide is not | Adjust the position of the shuttle race P 28

separating the threads. thread guide.

37



8. TROUBLESHOOTING

Problem Cause Remedy Reference
Upper thread is not
triF:::med. ! Movabile knife is not cutting cleanly. Replace with a new cne. P. 31
. . . Sharpen the fixed knife or replace it
Fixed knife is not cutting cleanly. with a new one. P. 31
Adjust the position of the shuttle race
thread guide Re2d
Movable knife is not picking up the 9 ‘
upper thread.
Adjust the needle bar lift amount. P. 27
Movable knife is not picking up the
upper thread because the last stitch is | Refer to "Skipped stitches occur”. P. 37
being skipped.
Movable knife position is incorrect. ,:;ii]f:st e pasitan of. he. oAtk P. 29
Sub-tension is too weak. Turn_ the sub-tension nut to adjust the P 20
tension.
Poor stitch finish on | Shuttle race thread guide is not Adjust the position of the shuttle race P 28
underside of material. separating the threads enough. thread guide. '
Incorrect tightening of the upper thread | Adjust the upper thread tension. P. 20
Upper thread length is irregular. Adjust the sub-tension. P. 20
Incorrect tightening of
the thread 9 o Upper thread tension is too weak. Adjust the upper thread tension. P. 20
Lower thread tension is too weak. Adjust the lower thread tension. P. 20
Thread take-up spring tension and | Adjust the tension and height of the
. p . P. 26
height are incorrect. thread take-up spring.
Position of arm thread guide R is | Adjust the position of arm thread guide P. 26
incorrect. R. ’
Upper thread length is | Thread take-up spring tension and  Adjust the tension and height of the P 26
irregular. height are incorrect. thread take-up spring. )
N Turn the sub-tension nut to adjust the
Sub-tension is too weak. tension. P. 20
Fixed knife is not cutting cleanly. Sharpen e fed SiezorreplRes: i P. 31
with a new one.
Sewing machine does Check if the machine head switch cord
not operate when the is disconnected.
power is turned on and
th foot itch i . . Adjust th iti f th hine h
deepres::d. i ' | Machine head switch does not work. sw]itjcsh. Sposifion atiaemaching hesd P. 8
If the machine head switch s
malfunctioning, replace it with a new
one.

38






FHHEHEX
PARTS BOOK



: I S: e K ER / Solenoid-type work clamp lifter
A: ZERIEEM / Pneumatic-type work clamp lifter




H 3 /CONTENTS

A. HLAEEEAr / Machine bodysesssressessesserssnsssnssniininnisens 1
B. [b#h. FHFAE / Upper shaft and needle bar machanis:++3
cC1. ﬁ%.]:l{,j{ﬁ / Feed mechanisme s =r=rsrrrerrrererrsrassrsrrarsannes 5
C 2. iKY / Feed mechanigmsesessssesresremsmrerranniiiiine, 7
C 3. EBZEHE / Feed mechanismerss ssrrreerrreeaeseeransnnianannniann. 11
C 4. FFIEE / Feed mechanismees e« seesrererssereseressseraninens 13
D 1. {§HR%HE / Work clamp lifter mechanismess«ssseeseesesseesss 15
D 2. k%% / Work clamp lifter mechanismees«seseeereeeseeeeee 17
D 3. #ilk%E / Work clamp lifter mechanismessrsssssereeeereeees 19
E. THI%E / Lower shaft mechanismessssssssseessesessessenennes 21
F. e E / Lubrication: s -ssssreesesrenreoeriennenacenend3
G. ZFels Threading mechanismess+r==+sreereeresnrensnnenes 27
H. #2547 / Bobbin winder mechanigmessssssseseeesesasaieaaanes 29
J . UIEde ¥ / Thread trimmer mechanismesssessreseesreeereeenes 31
K. #9246 % / Thread wiper mechanismerssrssessroresrennracenes 35
L. fa2kde® / Tension release mechanismes«sssseesesresseesenses 37
P. FHRIEHE / Air pressure mechanismess««-=sseresereerneeeranene. 39
Q. HAFFMALE / Power supply equipment mechanisme:+++++* 41
S . HJJ&’{‘J%E%H /| Motor mechaniSm==+=+s++=sseeesssssarassnccsrennes 43
T. BHWICHR / Foot switch pedal mechanismess-s«sssesereeseeses 45
Z . BHEE 1 Accessories sr=srrerrrrrrarrraesrataaiet i, 47
Ga. I BEiH—%FE / Gauge parts listeseesseeresesencnncensaacannienan]



A . HL{E 3849 / Machine body




A. Pl4EEE4r/Machine body

Fs %5 SEM45 &
No. Part. No. Ref. No. FHraH NAME OF PARTS Amt. &
1 41703001 SA4594001 |Fh#E U BUSHING U 1 T1310
2 41729001 117608001  |[H 144 DOWEL PIN 1
3 41722001 SA4596001 |#H7FE 20-15 RUBBER CAP 20-15 1
4 41722002 117934001 |#HZ%E 13.5 RUBBER CAP, 13.5 1
5 41722003 104821001  [#FFZE 10.5 RUBBER CAP, 10.5 3
6 41711050 SA4597001 |Hik#E R MOTOR COVER R 1
7 504038 062061016 |##4] M6 X 10 SCREW PAN M6 X 10 4
8 41711051 544598001 |Gk L MOTOR COVER L 1
9 S04038 062061016  |[W#4T M6< 10 SCREW PAN M6 X 10 4
10 41701001 SA4600001 |tk FACE PLATE 1
11 41722004 104449001 [F % 15.5 RUBBER CAP, 15. 5 1
12 41712003 SA4601001  |TEARER F-PLATE PACKING 1
13 504038 062061016 [#B4] MEX 10 SCREW PAN MG X L0 3
14 41712004 SA4603101 | KhEH 75 SHUTTLE RACE COVER 1
15 41712005 SA6272001 | NIEHR EHEEE D SHUTTLE RACE COVER HOOK D 1
16 502031 004300513 |#R4T M3 X5 SCREW, PLAT M3X5 2
17 41712006 SA3264001 |igH NUT PLATE 1
18 4171220200 SAG207001 |Eehk HINGE 1
19 NO1013 021300103 |z 3 STEPPTING COVER 2
23 41712007 SA3200101 | PeeRAT B E THREAD TAKE-UP COVER 1
24 504079 062401006  |#24T M4 10 SCREW PAN M4 X 10 1
25 41712008 SA4604001 |[R] 5 R STEPPING COVER 1
26 417530012 SA3306001 |EXR#B4T 7-3 SHOULDER SCREW, 7-3 1
27 41728020 120265002 |5 544 E] SPRING WASHER 1
28 41728035 S07350002 | %4 WASHER PLAIN 1
29 41711005 S36475000 |E#%] M5 SCREW, M5 1
30 41737001 536924001 |E&5bRiD MARK, INJRY 1
HT HAD> <For Japan only>
31 41737002 SA2040001 | #AEiE R (H /%)  |LABEL, CAYTION JPN/END 1
CHTHALLAR {For Except Japan>
31 41737003 SAZ2040001 | BB SRS (/%) [LABEL, CAYTION CHN/END 1
32 41737004 537060001  |FEHbRE LABEL, GROUNDING 1
33 41722009 S20164001 [HRE¢3E 13 RUBBER CAP, 13 1
34 41712009 502445001  |#F5 8% FINGER GUARD 1
35 41728025 025350332 |°F-# 13.5 WASHER PLAIN L3.5 2
36 41712010 SA4605001 | HLL3EAT HEAD REST 1
37 117530037 542446001 |43 MEX 14 BOLT, SOCKET (S/P WASHER) M6 < 14 4
38 S04075 062300506 |BE4T M3 X5 SCREW PAN M3X5 4
39 41722006 SA6194001 |BRp73E 26 RUBBER CAP 26 1
40 41722007 544010001 |4 5% 11.5 RUBRER CAP 11.5 2
41 41722008 SA6441001 |85 RUBBER CAP 2
42 41722009 520164001 |#E % 13 RUBBER CAP 13 1
43 41722013 104450101 [#R7dE 8 RUBBER CAP 8 2




B . E# - 4% & / Upper shaft and needle bar mechanism




B. L&l - 44738 /Upper shaft and needle bar mechanism

55 VAL S BT HE
No. Part. No. Ref. No. LR NAME OF PARTS Amt. i
1 41702001 SA4606001 | ¥4 UPPER SHUFT 1
2 4170501100 | 5A3499001 |idwahal): CRANK ROD ASSY ]
3 S05124 018501636 |4RK: M5< 16 BOLT SOCKET M5X 16 2
4 41724001 SA4172001 |34k K15X 18 %14 |NEEDLE BEARING:BLUE 2
4 41724001 SA4173001  |i%E#HEh#& K15X 18X 14 |NEEDLE BEARTNG:BLACK 2
4 41724001 SA4174001 |iEHHhA& K15X18x 14 |NEEDLE BEARING:GRAY 2
4 41724001 SA4175001 |3 K15X18% 14 |NEEDLE BEARING:YELLOW 2
5 41703002 SA3206001 | £ BALL BEARING BUSH 1
6 B10014 SA4179001 |HhAk 6904DDUNR BALL BEARING 6904DDUNR 1
7 B06005 SA4180001 %7k R-6904DDU BALL BEARING 6904DDU 1
3 S10018 523651001 | 48%T M6X0.75-6  |SET SCREW SOCKET (FT)M6 X6 2
9 41703002 SA3206001 |HhkE BALL BEARING BUSH ]
10 B10012 SA4177001  |#hA& 6004DDUNR BALL BEARING 6004DDUNR 1
11 $10018 $23651001 |[E 8% M6X0.75-6  |SET SCREW SOCKET (FT)M6 X6 2
12 41703004 SA4608101 |k 6 JOINT G 1
13 B10013 SA4178001 |%h7% 6204DDUNR BALL BEARING 6204DDUNR 1
14 S10018 $23651001 |[Fl s iB%E] M6X0.75-6  |SET SCREW SOCKET (FT)M6 X6 4
15 417530002 525235001 |9R4T M8 SCREW, M8 1
16 41704001 SA4609101  |EHAT R G THREAD TAKE-UP CRANK G 1
17 $10018 523651001 |85 M6X0. 756 |SET SCREW SOCKET (FT)M6 X6 4
18 41712133 110367001 [#fE 8 WASHER, PLATN SPECTAL 8 1
19 4170501200 | SA6182001 |&HFFEEFF#HH: FK THREAD TAKE-UP LEVER FK SET 1
20 417517003 SA2958001 |U34T M5X6 SCREW FLAT M5X6 1
21 $09019 012500536 [424T M5X5 SET SCREW SOCKET (FT)M5X5 1
22 $04078 062400816 |6%4T M4 X8 SCREW PAN M4X8 1
23 417514001 145465001  |WB4T SM3. 57-40X 6L SCREW SM3. 57-40 X 6L 1
24 $10019 012060636 |4B4] M6X6 SET SCREW SOCKET (FT)M6 X 6 1
25 41709001 142211001 |3ER SLIDE BLOCK 1
26 41709002 SA3528001 |G B SLIDE BLOCK GUIDE 1
27 S05118 018401636 |BE# M4X 16 BOLT SOCKET M4X 16 2
28 41702002 SA1622001  |EHHF NEEDLE BAR 1
29 417515002 114458001 |UB4T SM3.57-40X4.5  |SET SCREW, SM3. 57-40X4.5 1
30 41703005 SA4666001 |4HHHIEE UK NEEDLE BAR BUSH UK 1
31 41703006 SA3224001 |4HdEHhEE D NEEDLE BAR BUSH D 1
32 41217002 *P, 67 HLEE NEEDLE 1
33 12411002 S38713100 |M-#p FAN 1
34 504078 062400816 |4Z4] M4 X8 SCREW PAN M4X8 3
35 41225010 SA6LOS001 |#h#t R PULLEY GEAR R 1
36 S09019 012500536 |984] M5X5 SET SCREW SOCKET (FT)M5 X5 2
37 41702003 SA4626001 | %% PULLEY SHUFT 1
38 41703007 SA4627001 | HEpEhEE PULLEY BUSH 1
39 41727001 SA4628001 | FAbE PULLEY SPRING 1
40 41703008 SA4629001 | F#bHEpE PULLEY BASE 1
41 P03027 047401242 |90 EH 412 PIN SPRING ROLL AW4 1
42 41725002 SA4624001 |tk PULLEY GEARI, ]
43 $09019 012500536 _[4B%] M5X5 SET SCREW SOCKET (FT)M5X5 2
44 S10018 523651001 | 5Ei8%T M6X0.75-6  |SET SCREW SOCKET (FT)M6 X6 2
45 41711001 SA4630001 | 4 PULLEY 1
16 504079 062401006 |WE4] MAX 10 SCREW PAN M4 X 10 3
47 41728024 SA5158001 | L4 WASHER PLAIN 1.4 3
48 $10019 012060636 _[424] M6X6 SET SCREW SOCKET (FT)M6 X 6 1
49 505124 018501636 |#&#: M5X 16 BOLT SOCKET M5X 16 4
50 41712011 SA5230001 |1 tEge 2 FRIES WHEEL 2 2
51 417530021 062401016 8B4 M4X 10 SCREW PAN M4 X 10 3
52 $09041 012060536 |WR4T M6X5 SET SCREW SOCKET (FT)M6 X5 1




C1. i ER¥ESE / Feed mechanism




Cl. iEkR3EE /Feed mechanism

F5 AFHS 245 BE ,
No. Part. No. Ref. No. FHAFBIR NAME OF PARTS Amt. Laés
1 41701002 SA5229101  |iEARLEAL1: FEED BRACKET ASSY 1
2 41724006 SA4637001 |X-LM 5[ X-LM GUIDE 2
3 S05114 018301436 W& M3X 14 BOLT SOCKET M3X 14 15
1 41701003 SA4635101 |itdF& (X FEED BRACKET X 1
5 S05113 018300636 |2k M3 X6 BOLT SOCKET M3X6 8
6 $02032 061300616 |WEAT M3X6 SCREW FLAT M3 X6 8
7 41709004 SA4636101 |fEEEIIR (X) X—SENSOR PLATE 1
8 S02032 061300616 |WEET M3 X6 SCREW FLAT M3X6 2
9 41709005 SA4641001 | Hr =i X-BELT HOLDER 1
10 805116 018400836 |#2F: MAX8 BOLT SOCKET M4X8 2
11 41735001 SA4649001  |X-GT J¥iiF X-GT BELT 1
12 41712012 SA4640001 | BT A O X-BELT HOLDER PLATE 1
13 S05116 018400836 |WZ#: M4X8 BOLT SOCKET M4X8 2
14 41702004 SA1639001 |TEBEH (V) Y-BALL SPLINE 1
15 B06006 076000600 |BR&lZ& 6000VV BALL BEARING RADIAL 6000W 1
16 41728001 520356001 | @ 10 WASHER PLAIN 10 1
17 H03008 048100142 |HiFHE C10 RETAINING RING EXTERNAL C10 1
18 4173500200 | SA4638001 |X-Zc4GR {4 X-LEFT PULLEY 1
19 $10019 012060636 |#EAT M6X6 SET SCREW SOCKET (FT)M6 X 6 1
20 B06007 076806606 | ERElIA& 6806VV BALL BEARING 6806VV 2
21 101004 048420242 | L4 C42 RETAINING RING EXTERNAL C42 2
22 41701004 SA4642001 | X485 RE X-PULLEY BRACKET 1
23 S05124 018501636 |#F: M5X 16 BOLT SOCKET M5X 16 2
24 W01009 025050236 | *F#E M5 WASHER PLAIN M5 2
25 4173500300 SA4643001  |X-A7 %41 X-RIGHT PULLEY ASSY 1
26 41728001 520356001 | F3p 10 WASHER PLAIN 10 1
27 B10015 SA4647001  |BkEHA& 69007ZZNR BALL BEARING 6900Z7ZNR 2
28 41702005 SA4648001  |X—%& 3 Ak X-PULLEY FULCRUM SHAFT 1
29 $10019 012060636 |WRET M6X6 SET SCREW SOCKET (FT)M6 X6 2
30 41712013 SA4650001 | Y- IgkR Y-SENSOR PLATE 1
31 805119 018402036 |48 M4 20 BOLT SOCKET M43X 20 2
32 41724007 SA4651101  |Y-IM §ii Y-LM GUIDE 2
33 41728002 SA4662101  |Y-LM 4} Y-LM SPACER 2
34 $02032 061300616 |MEAT M3 X6 SCREW FLAT M3X6 16
35 S05119 018402036 |92 M4 20 BOLT SOCKET M4X20 16
36 W01001 025040236 | P38 M4 WASHER PLAIN M4 8
37 W02008 028040246 |32 IRE 2-4 WASHER SPRING 2-4 8
38 41709032 Pk CLAMP H-POSITION 2 11310
39 S05119 018402036 |WEK: M4X 20 BOLT SOCKET M4X 20 2 T1310
40 41711062 I 5E B HOLDER PLATE 2
4] 41726020 SA5220001 |37 HY ADJUST PIN 4
492 $09005 012030536 W4 M3 X5 SCREW FLAT M3X5 4




C2 . E#%E / Feed mechanism




C2. ZFlH'E /Feed mechanism

Fs il ey BEMHS HE
No. part. No. Ref. No. TR NAME OF PARTS Atk #ix
1 505111 018062036 |#2#: M6 X 20 BOLT SOCKET M6X20 4
2 41725003 SA4653001  |X-iEAmik4e X-FEED GEAR 1
3 510019 012060636 [IBE] M6X6 SET SCREW SOCKET (FT)M6X 6 2
1 B10015 SA1647001 |ER§=K 69007Z7ZNR BALL BEARING 6900ZZNR 2
5 11725004 SA4654001 |V-itAmikise Y-FEED GEAR 1
6 510019 012060636 |#R4T M6 X6 SET SCREW SOCKET (FT)M6 X6 2
7 B10015 SA4647001 |BREizR 6900Z7ZNR BALL BEARING 6900ZZNR 2
8 H05033 048080342 |48 E8 RETAINING RING E8 1
9 4173501100 | SA4655101 |V-%e4i4E Y-PULLEY ASSY 1
10 510019 012060636 [#8%] M6X6 SET SCREW SOCKET (FT)M6X 6 2
11 41703009 SA4658001 |Y-HidhE Y-PULLEY COLLAR 1
12 41702006 SA4659001  |Y-IE=0%Y Y-PULLEY DRIVING SHAFT 1
13 41701005 SA4661001 |V-HEILEE Y-PULLEY BRACKET 1
14 B10015 SA4647001 |ER#EhK 6900ZZNR BALL BEARING 6900ZZNR 2
15 4173502100 | SA4655101 |3t mstiise 26 {f Y-PULLEY ASSY 1
16 510019 012060636 |[BRET M6 X6 SET SCREW SOCKET (FT)M6 X6 2
17 41702007 SA4662001  |Y-#&357 2 Y-PULLEY FULCRUM SHAFT 1
18 41735005 SA4663001 |Y-GT FZ+f Y-GT BELT 1
19 41712014 SA4664001  |V- S 2 BELT SUPPORT PLATEY 1
20 41712015 SA4665001 Y- Hz s S Y-BELT WORK CLAMP PLATE 1
21 505116 018400836 |B2H M4x8 BOLT SOCKET M4 X8 4
29 417530031 SA2972001 |IZH: M6 X 18 BOLT SOCKET (S/P WASHER) M6 14 2
23 S05119 018402036 |IE# M4 20 BOLT SOCKET M4X20 4
24 41711061 SA4667101 | 6HIIE COVER RAIL 2
25 41712017 SA4671001 |F = zE (R) FIXATION R 1
26 41712018 SA4672001 |Fwsg (L) FIXATION L 1
27 417530021 062401016 |BE4] M4X 10 SCREW FAN M4X10 12
28 417530009 062400416 |MRE] MAX6 SCREW FAN M4X6 4
29 4171201900 | SA4860101 |M##i4F R INSIDE COVER R ASSY 1
30 4171202000 | SA4861101 |AELA4E L INSIDE COVER L ASSY 1
31 4171202100 | SA4670101 |4hmeaff OUTSDE COVER ASSY 2
32 41711002 SA4673001  |V-Rratdb ok BELT COVER Y 1
33 417530025 0A5401006  |[#2# CiduiE ) M4 X 10DB|SCREW PAN(S/P WASHER) M4 X 10 4
34 41712022 SA4676201  |%hENER AUXILIARY PLATE 1
35 41722010 SA4677101  |#hBIHREE T AUXILIARY PLATE CUSHLON 10
36 417515003 $23849001 |WBE] M4 X 16 SCREW M4 X 16 10
37 N01015 021400216 | fHUERE M4 NUT 2 M4 10
38 11712023 SA4676001 | IhHR S 42 AUXILIARY PLATE BRACKET 6
39 417530037 S42446001  |#2E: MeX14 BOLT SOCKET (S/P WASHER) M6 14 6
40 41712024 SA6434001 |3bERERZAR U SUPPORT PLATE GUIDE U 2
41 41712025 SA6435001 |*bERBRSZ4E D SUPPORT PLATE GUTDE D 2
42 417530035 S55484002 824 CGHEFED M5X10  |BOLT SOCKET (S/P WASHER) M5 10 4
43 417530037 $42446001  |iEH: M6 X 14 BOLT SOCKET (S/P WASHER) M6X14 4
44 41722011 SA1679101 |dpary BELLOW 1
45 41712026 SA4680101 |kpaig 4 R BELLOW PRESSER R 1
46 41712027 SA4681001 |eEUE A F BELLOW PRESSER F 1
47 41712060 SA4682001 | EEAE BELLOW NUT 2
48 504036 062300416 |I24] M3X 4 SCREW FAN M3X4 4
49 S04080 062400416 |B2ET M4 4 SCREW FAN M4X4 4
50 41730041 SA4820201  |ffkyh Sk dfE X PULSE MOTOR ASSY X 1
51 41712029 SA4684001 | Dk 3R MOTOR BRACKET PLATE 1
52 505048 018401036 [BRE] M4 X 10 BOLT SOCKET M4X10 4
53 41725005 SA3707001 |BKzhUi%E 16 GEAR 16 1
54 509041 012060536 |M2E] M6X5 SET SCREW SOCKET (FT)M6X5 2
55 41730042 SA4823101 |k Bkt ¥ PULSE MOTOR ASSY Y 1
56 41712029 SA4684001 |k 3R MOTOR BRACET PLATE 1
57 505048 018401036 [BRE] M4 X 10 BOLT SOCKET M4X10 4
58 41725005 SA3707001 |IRZhUi%E 16 GEAR 16 1
59 509041 012060536 [ME] M6X5 SET SCREW SOCKET (FT)M6 X 5 2
60 417530037 S42446001 ¥ M6X14 BOLT SOCKET (S/P WASHER) M6 14 6
51 41712030 SA6306001 |63 H4R COVER CONNECT PLATE 1




C2 . ¥ ¥ E / Feed mechanism




C2. £ 3EE /Feed mechanism

5 w a5 BEMT HE
No. Part. No. Ref. No. Ffr B NAME OF PARTS Amt. #IE
62 417515006 S23418002  |#EET M4 X5 SCREW M4 X5 2
63 41728012 118735001 |44 [E] WASHER 4
64 41737005 SA4224001 |HERERTS 30X40 MARK ATTENTTON 3040 2
65 41712100 SAG450101  |fi 7k =7 0 g BEARING HOLDER BASE 1
66 505121 018501036 |8EK: M5X10 BOLT SOCKET M5X 10 2
67 4171210100 | SA6451101 |FhAx 7 44 1 BEARING HOLDER ASSY 1
67 41712101 SA6449001 |4k T BEARING HOLDER 1
67 41724005 WL ERAE 126 BALL BEARING 126 1
68 $05048 018401036 |#25] M4X10 BOLT SOCKET M4X10 2

10



C3. i¥¥l ¥ E / Feed mechanism

< #E= / For Solenoid type >

1



C3. %k|4E /Feed mechanism (T1310)

Fs

KRS

BENS

B

B
No. Part. No. Ref. No. T BRR NAMR OF PARTS Amt. HE
<HRERD <For Solenoid type>

1 41701006 SA4686101 | FEJHIE WORK CLAMP 1
2 41711007 SA4687101 |¥Fh SLIDER 1
3 HO3008 048100142 _|4h 408 C10 RETAINING RING EXTERNAL CL0 1
1 41712031 SA4688001 [HHLs74 SUPPORT SLIDER 1
5 41726001 SA4689001 | Ht 3 B SUPPORT SHAFT SLIDER 1
6 H03018 048040142 |&liF#5E c4 RETAINING RING EXTERNAL C4 2
7 41712032 SA4690001 |HEMIH R WORK CLAMP LTFTER LEVER R 1
8 41712033 SA4691001 | FEBHR L WORK CLAMP LIFTER LEVER L 1
9 41702012 SA4692001 | FEVEEATHM WORK CLAMP LIFTER SHAFT 1
10 510019 012060636 |IEE] M6X6 SET SCREW SOCKET (FT)M6 X6 1
11 H03006 048080142 |%h ] #4k c8 RETAINING RING EXTERNAL C8 1
12 41712133 110367001  [3p 8 WASHER PLAIN SPECIAL 8 1
13 41708002 SA3231001 |'%H B SET SCREW COLLAR B 1
14 509041 012060536 [#RE] MEX5 SET SCREW SOCKET (FT)M6 X5 2
15 41712034 SA4696001 |34 CONNECTING ROD 2
16 41702021 SA4693001  |3aE E4R kA SPRING HOLDER SHAFT A 1
17 417530003 SA4697001 |BEiZ4T M5 SHOULDER SCREW M5 2
18 41702009 SA4694001 |3 #HEEIHLRB SPRING HOLDER SHAFT B 1
19 510019 012060636 [1#4] M6X6 SET SCREW SOCKET (FT)M6 X 6 2
20 41727002 SA4695001 | SPRING LIFT 1
21 41712035 SA4698001 |i%E R CONNECTING LINK 2
22 417512002 SA4700001 |34 WORK CLAMP SPRING HOLDER 2
23 N01017 021500216 [/ figRE M5 NUT 2 M5 2
24 41727003 SA4701001 |#AgE WORK CLAMP SPRING 2
25 41712036 SA4702001 |EJHEFT R WORK CLAMP LIFTER LEVER R 1
26 41712037 SA4703001 |JEMEFF L WORK CLAMP LIFTER LEVER L 1
27 41702012 SA4692001 | I B AT 4ih WORK CLAMP LIFTER LEVER L 1
28 510019 012060636 |BEET M6X6 SET SCREW SOCKET (FT)M6X 6 1
29 H03006 048080142 |HliF#4E C8 RETAINING RING EXTERNAL C8 1
30 41712133 110367001 |#vF 8 WASHER PLAIN SPECIAL 8 1
31 41708002 SA3231001 | B SET SCREW COLLAR B 1
32 509041 012060536 [H&ET M6X<5 SET SCREW SOCKET (FT)M6X 5 2
33 41712038 SA4699001 [5EfT STOPPER 2
34 505120 018500836 |IEH> M5 X8 BOLT SOCKET M5X8 4
35 W01009 025050236 |3 M5 WASHER PLAIN M5 4
36 W02001 028050246 |3iipE 2-5 WASHER SPRING 2-5 4
37 4170901300 | SA4863001 RIS Z14F A WORK CLAMP GUIDE A ASSY 1
38 417515003 S23849001 |BHE] M4 X 16 SCREW M4 X 16 2
39 4170901400 | SA4864001 |JsfH-5 1A 4ifF B WORK CLAMP GUIDE B ASSY 2
40 417530034 S55482001 |#2Fe CHF#AEE) M4X 14 [BOLT SOCKET(S/P WASHER) M4X14 4
41 4170901500 | SA4712001 [HsiigrbesAf R WORK CLAMP SLIDER ASSY R 1
42 4170901600 | SA4714001 [FEBIEFERAALE L WORK CLAMP SLIDER ASSY L 1
43 41724002 SA4706101 | He B M H1F WORK CLAMP RETAINER ASSY 4
44 41712039 SA4708001 |FEM WORK CLAMP 1
45 417530036 S55485001 |#E#: CHiEMEE) M5 12 |BOLT SOCKET (S/P WASHER) M5x 12 2
46 509009 012501031 [B24] M5X 10 SET SCREW SOCKET (FT)M5X 10 2
47 N01017 021500216 |/SfgEE M5 NUT 2 M5 2
48 417520001 SA4709001 |5 {7 BLig §T SHOULDER SCREW 2
49 41712040 SA4866101 |EHCZEAE 1310 WORK CLAMP 1310 ASSY 1
50 417530035 S55484002 |#E#: CITHAED M5 10 |BOLT SOCKET (S/P WASHER) M5X10 2
51 101011 017501616 |[#E#: M5X 16 BOLT M5X 16 4
52 W01009 025050236 |38 M5 WASHER PLAIN M5 4
53 02001 028050246 | RE 2-5 WASHER SPRING 2-5 4
54 41712041 SA4715001 |i%fME 1310 FEED PLATE 1310 1
55 417530035 S55484002 8Bk (HF3RMED M5X 10 |BOLT SOCKET (S/P WASHER) M5X 10 2

12



C4 . X#¥E / Feed mechanism

< ZEX / For Peneumatic type >

< ¥ 326G/ For 326G > '
40
46 39§

|
i’\|
(=

=

47

13



C4. Ep3EH /Feed mechanism

55 A"FS SEMT HE
No. | Part.No. Ref. No. Futrai HAKE 08 PARIS pnt, | FE
1 41701006 SA4686101 | He I WORK CLAMP 1
2 41702011 SA4717001 |l CYLINDER SHAFT 1
3 510019 012060636 |#24] M6X6 SET SCREW SOCKET (FT)M6 X6 2
5 41730035 SAA719001 |SELALF R AIR CYLINDER ASSY 2
6 H03019 048050142 |ShHIFFE C5 RETAINING RING EXTERNAL C5 2
7 41709012 SA4720001 |k CYLINDER JOINT 2
8 41726002 SA4721001  |“{hrdEseih CYLINDER JOINT SHAFT 2
9 105027 048060142 | HliJTI %8 C6 RETAINING RING EXTERNAL C6 4
10 41712042 SA4722001  |EHA R SR WORK CLAMP LIFTER LEVER R AIR 1
11 41712043 SA4723001 | L (55D WORK CLAMP LIFTER LEVER L AIR 1
12 41712044 SA4724001  |EMEH (S WORK CLAMP LIFTER SHAFT AIR 2
13 417530033 $55479001 |#E#e CiiFap]) M4AXS8  |BOLT SOCKET (S/P _WASHER) M4 X8 2
14 41702012 SA4692001 | FEJHVE AT 4h WORK CLAMP LIFTER SHAFT 1
15 510019 012060636  |1B4i] M6X6 SET SCREW SOCKET (FT)M6 X6 1
16 H03006 048080142 |4mAIF4ME C8 RETAINING RING EXTERNAL C8 1
17 41712133 110367001 |8 8 WASIER PLAIN SPECIAL 8 1
18 41708002 SA3231001 | B SET SCREW COLLAR B 1
19 509041 012060536 |BE4T M6 X5 SET SCREW SOCKET (FT)M6 X 5 2
20 4170901300 | SA4863001 |EHS 1M A WORK_CLAMP GUIDE A ASSY 1
21 417515003 S23840001 |#24] M4X16 SCREW M4X 16 2
22 4170901400 | SA4864001 |[EIS 284+ B WORK CLAMP GUIDE B ASSY 2
23 417530034 S55482001 |IE¥e it B M4 14  [BOLT SOCKET (S/P WASHER) M4 X 14 4
24 4170901500 | SA4712001 |JERIEHRAE{E R WORK CLAMP SLIDER ASSY R 1
25 4170901600 | SA4714001 |J:MiEHhalfF L WORK CLAMP SLIDER ASSY L 1
26 41724002 SA4706101 | JT< B4R 4144 WORK CLAMP RETAINER ASSY 4
27 41712045 SA4725001 [EH R WORK CLAMP R 1
28 417530036 $55485001 |#EF: (AFEME]D) M5 12 |BOLT SOCKET (S/P WASHER) M5X 12 1
29 509009 012501031 |#4T M5X10 SET SCREW SOCKET (FT)M5X 10 2
30 N01017 021500216 |/SfMERE M5 NUT 2 M5 2
31 417520001 SA4709001 |5 fir BLugs ) SHOULDER SCREW 2
32 41712046 SA4726001 [[ERH L WORK CLAMP L 1
33 417530036 S55485001 |4#Ek: (AFHE) M5 12 |BOLT SOCKET(S/P WASHER) M5X12 1
34 509009 012501031 |#24T M5X 10 SET SCREW SOCKET (FT)M5 X 10 2
35 NO1017 021500216 |\ FREERE M5 NUT 2 M5 2
36 417520001 SA4709001 |5 {or BT SHOULDER SCREW 2
<HF1310> <For 1310>
37 41712047 SA4868101 |JEMAL{T 1310R WORK CLAMP 311R ASSY 1
38 41712048 SA4869101 | MM ZA4E 1310L WORK CLAMP 311L ASSY 1
39 417530035 $55484002 ¥ (HFHE) M5X 10  |BOLT SOCKET (S/P WASHER) M5X 10 4
40 L01011 017501616 |42 M5X16 BOLT M5X 16 4
41 ¥01009 025050236 | F#HRE M5 WASHER PLAIN M5 4
42 W02001 028050246 |3 F{HE 25 WASHER SPRING 2-5 4
43 41712049 SA4715001 iR 1310 FEED PLATE 311G 1
44 417530035 S55484002 |#ke (HFHEE) M5x10 |BOLT SOCKET (S/P WASHER) M5 10 2
<HTF2210> {For 2210>
45 41712050 SA4870101 |FE#e#AfE 2210R WORK CLAMP 2210R ASSY 1
46 41712051 SA4871101  |FEMA4E 2210L WORK CLAMP 2210L ASSY 1
39 417530035 S55484002 |42k (HFdaRE]) M5X10 |BOLT SOCKET(S/P WASHER) M5X10 4
40 L02006 017501616 |ERI: M5X16 BOLT M5X 16 4
41 W01009 025050236 | V-#E M5 WASHER PLAIN M5 4
42 W02001 028050246 | EIRE 2-5 WASHER SPRING 2-5 4
44 417530035 $55484002 |#EF: (HF3E) M5X 10 |BOLT SOCKET (S/P WASHER) M5X 10 2
47 41712052 SA4852001  |i%ElER 2210 FEED PLATE 2210 1

14



D1 .3E%E / Work clamp lifter mechanism

% @ JI jo L& |
T/@? Qw 2 | B 53
e e

327 I 47
25 2 24 ’/‘
@54 |

d—

— 56

\
)

15



D1. #{EH3EE Work clamp lifter mechanism

By Aas SEAFS HE
No. Part. No. Ref. No. Fifran NAUE OF PARTS Amt. I
1 41710001 SA4759001 | My STEPPING CLAMP CAM 1
2 41705001 SA4760001  |iEHF STEPPTNGCLAMP CON. ROD 1
3 41728003 SA4763001 |4 WASHER STEPPING CLAMP CAM 1
il BO6008 $23033000 |4hzk 6805VV BALL BEARING 6805VV 1
5 S10018 523651001 || EMRE] M6X0.75-6  |SET SCREW SOCKET (FT)M6X 6 2
6 504035 062400616 |HEET MAX6 SCREW PAN M4 X6 2
7 41726003 SA4761001  |iEHCH ROLLER SHAFT STEPPING CLAMP 1
8 41703010 SA4762001 |E#R: ROLLER STEPPING CLAMP 1
9 41728004 SA4302001 | Hupd WASHER 2
10 N01021 021060106 |EB L} M6 NUT 1 M6 1
11 41709017 SA4764001 |EEE R STEPPING CLAMP ARM R 1
12 1.02032 017061216 | B M6X12 BOLT M6 12 1
13 41702013 SA4765001 |EE T STEPPING CLAMP ARM T 1
14 $10019 012060636  |I#4] M6X6 SET SCREW SOCKET (FT)M6 X6 1
15 S10018 523651001 [ 5884 M6X0.75-6  |SET SCREW SOCKET (FT)M6 X 6 1
16 41703011 SA4766001 |EEHE T BUSH STEPPING CLAMP F 1
17 41703012 SA4767001 |IEEE4EE R BUSH STEPPING CLAMP R 1
18 41712053 SA4768001 |IAJEIEAT A STEPPING CLAMP LINK A 1
19 417830007 SA4769001 | Si#4T 6 SHOULDER SCREW 6 4
20 504036 062300416 |ME4] M3X4 SCREW PAN M3 X4 4
21 41712054 SA4770001 |[AEEAF B STEPPING CLAMP LINK B 1
22 41712055 SA4772001 |1 ERIEEAT STEPPING CLAMP LINK 1
23 41726004 SA4773001 | EEATF4h SHAFT STEPPING CLAMP LINK 1
24 $10019 012060636 |#2£] M6X6 SET SCREW SOCKET (FT) M6 X6 1
25 509006 012400436  |MB4] M4 X4 SET SCREW SOCKET (FT) M4 X 4 1
26 41709018 SA4TT7001 |BEEER STEPPING CLAMP LIFTER LINK 1
27 41702014 SA4771001 | BEEEHAN SHAFT STEPPING CLAMP LIFTER LINK 1
28 41728031 SA2161001 | #up WASHER 1
29 H03006 048080142 |#liFH$4FE C8 RETAINING RING EXTERNAL C8 1
30 510019 012060636 |MHET M6X6 SET SCREW SOCKET (FT) M6 X 6 1
31 $09006 012400436 |BA4] M4X4 SET SCREW SOCKET (FT) M4 X 4 1
32 41709019 SA4779001 |l BRI FFT STEPPING CLAMP LIFTER 1
33 41703013 SA4781001 |EFHTHI ROLLER STEPPING CLAMP LIFTER 1
34 41726005 141362001  |[i&%:H ROLLER 1
35 41702015 SA4780001 |#RFHHT SHAFT STEPPING CLAMP LIFTER 1
36 510019 012060636 |#84] M6X6 SET SCREW SOCKET (FT)M6X 6 1
37 502039 $25310101 |#R4] M4 SCREW FLAT M4 1
38 41702016 SA4775001  |HEFHIEST STEPPING CLAMP LIFTER ROD 1
39 417512003 SA4853001 4R T[EAT 4k JOINT STEPPING CLAMP LIFTER 1
40 4170500200 SA2663001 |#EL4AM R BALL JOINT ASSY 2
41 N01012 021060306 |/ figEE M6 NUT 3 M6 2
42 417516001 SA3227001 |#ERE M6X0.75 NUT (FT) M6 1
43 417530008 SA47T6001 | Bpd4T SHOULDER SCREW 1
44 417512005 532462001 | EHIESTB M6 SHOULDER SCREW B M6 1
45 101007 017065002 |BZH: M6X 50 BOLT M6 X 50 1
46 N01021 021060106 |#EFE} Mb NUT 1 M6 1
47 41709020 SA4778001 | T BAT 3k PRESSER BAR CLAMP 1
48 S05116 018400836 |W##: M4X8 BOLT SOCKET M4X8 1
49 129530003 SAL174001 |ifS5iEk: M14 PESSER ADJUSTING SCREW M14 1
50 129516001 SALL75001 |iffYugEE M14 ADJUST SCREW NUT 1
51 41727004 SA5300001 |5H%E PRESSER BAR SPRING 1
52 41702017 S10112001 |3 5[5 PRESSER BAR SPRING GUIDE 1
53 41703014 SA5301001 |sa#4EEE COLLAR PRESSER BAR SPRING ]
54 41703015 SA2195001 |JEBATHE PRESSER BAR BUSH 1
55 509041 012060536 |B24] MEX5 SET SCREW SOCKET (FT)M6X 5 1
56 41702018 111466101 | "B PRESSER BAR 1
57 41716001 *P. 67 JEJ WORK CLAMP 1
58 417515011 $13399001 |#E%] SM3. 57X 12 SCREW SM3. 57X 12 1
59 41728032 151439102 |5 WASHER 1

16



D2 .33[E¥% & / Work clamp lifter mechanism

< @#R / For Solenoid type >

17



D2. HEMEEE Work clamp lifter mechanism (T1310)

g AL S SE4S HE
No. Part. No. Ref. No. FATLTR NAME OF PARTS Amt. HUE
CHRBEED {For Solenoid type>
] 41724004 SA4729001 |iEAFELIE SLIDE BUSH 1
2 S05048 018401036  [424T M4 X 10 BOLT SOCKET M4X10 4
3 11712056 SA1731001 | R THHRALLE WORK CLAMP LIFTER PATE ASSY 1
4 41712057 SA4734001  |JEEHR E SEAT E 1
5 504080 062400416 |85 M4 x4 SCREW PAN M4 X4 1
6 41709021 SA4736001 |[ERMHEIHFF WORK CLAMP LIFTER LEVER 1
7 41726006 152744001 |4 PIN 1
8 41709022 102630001 | BI$E F-i i NEEDLE BAR GUIDE SLIDE BLOCK 1
9 41702019 SA4737001 |3EFFEH B WORK CLAMP LEVER SHAFT B ]
10 510019 012060636 [I2F] M6x6 SET SCREW SOCKET (FT)M6X 6 1
11 41728001 S20356001 |3k 10 WASHER PLAIN 10 1
12 1105033 048080342 [Fike E8 RETAINING RING T8 1
13 510019 012060636 |25 M6X6 SET SCREW SOCKET (ET)M6X 6 2
14 41729002 118208001 |44t DOWEL PIN 1
15 41712058 SA4738001 |ERHEFHFF WORK CLAMP LIFTER PATE ASSY 1
16 417520010 SA3438001 |BRiE4T SHOULDER SCREW 2
17 41727005 SA4739001 |MiEE PRESSER BAR SPRING 1
18 41701008 SA4741101 | SikJE MOTOR BRACKET 1
19 41712063 SA4742001 | B H i b WORK CLAMP MOTOR PLATE 1
20 S05121 018501036 |2 M5X 10 BOLT SOCKET M5X10 2
21 41730043 SA4826201  |Bkph Sik4ALE P PULSE MOTOR ASSY P 1
22 41730044 SA4828001 |Hyikimsk P MOTOR HARNESS P 1
23 505048 018401036  [WBE] M4 X 10 BOLT SOCKET M4x10 4
24 41725009 SAA743001 |IRZEh WORK CLAMP DRIVING GEAR 1
25 510019 012060636 |WE%] M6X6 SET SCREW SOCKET (ET)M6X 6 2
26 41702020 SA4744001  [JEE 32 5 4h WORK CLAMP FULCRUM SHAFT 1
27 B10015 SA4647001 |FR&HA& 6900ZZNR BALL BEARING 6900ZZNR 2
28 H03008 048100142 [Hh AR C10 RETAINING RING EXTERNAL C10 2
29 504035 062400616 [#24] M4 X6 SCREW PAN M4 X6 1
30 W01001 025040236 |°}-#ME M4 WASHER PLAIN M4 1
31 41725010 SA4745001 |k WORK CLAMP CAM GEAR 1
32 510021 016061031 [42%] M6X 10 SET SCREW SOCKET (CN)M6 X 10 1
33 510019 012060636 |WZE] M6X6 SET SCREW SOCKET (FT)M6 X 6 ]
34 41710002 SA4746001 SR NS WORK CLAMP _CAM 1
35 41724017 $35079000 |i#El 3x11.8 NEEDLE ROLLER 3X11.8 1
36 510021 016061031  [484T M6X 10 SET SCREW SOCKET (CN)M6 X 10 1
37 510019 012060636 [#24T M6X6 SET SCREW SOCKET (ET)M6X 6 1
38 4170301700 | SA4747001 | HeRHDJEE o py b WORK CLAMP H-POSITION DOG 1
39 S05115 018400636 [Wgtke M1 X6 BOLT SOCKET M4 X6 1
40 41702025 SA4748001 | HEED WORK CLAMP LEVER SHAFT 1
41 510019 012060636 [2£T M6X6 SET SCREW SOCKET (FT)M6X 6 1
42 41709023 SA6210001  |IB] & B FT STEPPING W-CLAMP DRIVING LEVER 1
43 41702022 SA3441001 [3AHiE%c4h W-CLAMP LIFTER ROLLER SHAFT 1
44 B04026 070696800 |#li7& R-69677 BALL BEARING RADIAL 69677 1
45 41728005 109763001 |+ WASHER 1
46 509019 012500536 [#3%] M5Xx5 SET SCREW SOCKET (FT)M5X5 1
47 41709024 SAAT50001  |JEBIBKENAT WORK CLAMP DRIVING SHAFT 1
48 41702022 SA3441001 [FRIEIERCAHY W-CLAMP LIFTER ROLLER SHAFT 1
49 B04026 070696800 |47k R-696ZZ BALL BEARING RADIAL 69677 1
50 41728005 109763001 |#:FE WASHER 1
51 S09019 012500536 [#24T M5X5 SET SCREW SOCKET (FT)M5X5 1
52 41728001 $20356001 |5 10 WASHER PLAIN 10 1
53 41712061 SA4752001  |ihEESELT WORK CLAMP CAM STOPPER 1
54 504035 062400616 |15 M4 X6 SCREW PAN M4X6 2
55 41712062 SA753001 [ HEBIf% R aR AR WORK CLAMP SENSOR PLATE 1
56 504035 062400616 [#8E] M4 <6 SCREW PAN M4 X6 2
57 510019 012060636 |42 M6x6 SET SCREW SOCKET (FT)M6 X 6 ]
58 41737005 SA4224001 |iERFFS 30X 40 MARK ATTENTION 30X40 1
59 505110 018061236 |4BF> MEX 12 BOLT SOCKET M6X 12 2

18



D3 .{8[E%E / Work clamp lifter mechanism

< Z[EX / For Peneumatic type >
15—@ 8—o

19



D3. #EEHEEE /Work clamp lifter mechanism

PAS=
Moo | e [T s NAME OF PARTS |
(FEEA> {For Penumatic type>
| 41701008 SA4741101 | DhikfEe MOTOR BRACKET 1
2 41712063 SA4742001 | JE B Sk WORK CLAMP MOTOR PLATE 1
3 505121 018501036 |#Z#e M5%10 BOLT SOCKET M5X 10 2
4 41730043 SA1826201 |kl Tk P PULSE MOTOR ASSY P 1
5 41730044 SA1828001 | Shikusd P MOTOR HARNESS P 1
6 S05048 018401036 |24 M4X10 BOLT SOCKET M4 X 10 4
7 41725009 SA4743001 |4Rizh ke WORK CLAMP DRIVING GEAR 1
8 510019 012060636 |W24T M6X6 SET SCREW SOCKET (FT)M6 X 6 2
9 41702020 SA4744001 | R A WORK CLAMP FULCRUM SHAFT 1
10 41724011 SA4647001 |k 6900ZZNR BALL BEARING 6900ZZNR 2
11 HO3008 048100142 |%h 4 C10 RETAINING RING EXTERNAL C10 2
12 504035 062400616 |WR%E] M4 X6 SCREW PAN M4X6 1
13 01001 025040236  |"FHME M4 WASIIER PLAIN M4 1
14 41725010 SA4745001 |\ ke WORK CLAMP CAM GEAR 1
15 $10021 016061031 |#B4T M6X 10 SET SCREW SOCKET (CN)M6 X 10 1
16 $10019 012060636 |424] M6X6 SET SCREW SOCKET (FT)M6 X 6 1
17 4170301700 | SA4747001 |FEMJG s WORK CLAMP H-POSITION DOG 1
18 S05115 018400636 [ M4 X6 BOLT SOCKET M4 X6 1
19 41702025 SA4748001 | FE A& WORK CLAMP LEVER SHAFT 1
20 $10019 012060636 |W#4T M6X6 SET SCREW SOCKET (FT)M6 X 6 1
21 41709023 SA6210001 | [l B BRsh #F STEPPING W-CLAMP DRIVING LEVER 1
22 41702022 SA3441001 [$BIEERH W-CLAMP LIFTER ROLLER SHAFT 1
23 41724018 070696800 |47k R-69677Z BALL BEARING RADIAL 696ZZ 1
24 41728005 109763003 |44 pE WASHER 1
25 509019 012500536  |4#4] M5X5 SET SCREW SOCKET (FT)M5 X 5 1
26 41712062 SA4753001 |/ Mt iR AR WORK CLAMP SENSOR PLATE 1
27 504035 062400616 |4BE] MAX6 SCREW PAN M4 X6 2
28 41737005 SA4224001 |JEEFFS 30X 40 MARK ATTENTION 30X 40 1
29 S05110 018061236  |Wke M6X 12 BOLT SOCKET M6 12 2
30 41722012 159163000 |48 )73 29 RUBBER CAP 29 1
31 41722003 104821001  |#2)7% 10.5 RUBBER CAP 10. 5 2
32 P01011 118550001 | ig iy PIN DOWEL 1
33 41708004 SA4757001 |'ERe SET SCREW COLLAR ]
34 $10019 012060636 |WE4T M6X6 SET SCREW SOCKET (FT)M6 X 6 2
35 $10019 012060636 |48%] M6X6 SET SCREW SOCKET (FT) M6 X 6 1

20



. T3 8 / Lower shaft mechanism

21




E. TH#E /Lover shaft mechanism

AFHS

2ENHS

¥E

No. Part. No. Ref. No. FfBH NAME OF PARTS Amt. &
1 417530011 SA3226001 |BHiB4] SHOULDER SCREW 1
2 417516001 SA3227001 MR} M6X0.75 NUT (FT) M6 1
3 41725011 SA3228101 |#ahvkide ROCK GEAR 1
4 41702027 SA1782001 |2k EEEN ROCK GEAR SHAFT 1
5 41708002 SA3231001 |'ZM B SET SCREW COLLAR B 1
6 S09041 012060536 |#EAT M6X5 SET SCREW SOCKET (FT)M6X 5 2
7 41708006 SA3233001 | SET SCREW COLLAR 1
8 S10018 $23651001 |[ESEMEET M6X0.75-6  |SET SCREW SOCKET (FT)M6:X6 2
9 510019 012060636 |WZ4] M6 X6 SET SCREW SOCKET (FT)M6 X 6 2
10 4170202800 | SA4783001 | F¥hZA{E LOWER SHAFT ASSY 1
11 S09019 012500536 |#24] M5X5 SET SCREW SOCKET (FT)M5X 5 1
12 41703019 SA6216001 | FHiihE LOWER SHAFT BUSH 1
13 $10019 012060636  |W&%] MEX6 SET SCREW SOCKET (FT)M6 X 6 1
14 41702029 SA3238101 |hE#E i Vil ADJUSTING STUD 2
15 41722015 081003670 |OFERE PW3 0 RING PW3 2
16 41701009 SAG220001 | RhEdR SLmEAAfF G SHUTTLE RACE BASE ASSY G 1
17 41712190 502429201 |heAksk & W SHUTTLE RACE THREAD GUIDE 1
18 417815007 SA4199001 4T M3 X4 SCREW M3 X4 2
19 4172601500 SA3241001 | K HE#E [ i W S—RACE BASE SETTING CLAW 2
20 41727006 152684101 | COMPRESSION SPRING 2
21 W01002 026030236 |#E M3 WASHER PLAIN M3 2
22 S04082 062300616 |WEAT M3 X6 SCREW PAN M3 X6 2
23 41723013 153050000  |3hE S-RACE BASE FELT 2
29 41723012 $59886001 |yhEi L=360 FELT L-360 2
30 $10019 012060636 W4l M6X6 SET SCREW SOCKET (FT) M6 X 6 1
31 H05032 048070342 |#4kl E7 RETAINING RING E7 1
32 41718001 SA3284101 |#84E D DRIVER D 1
33 S05122 018501232 i M5X12 BOLT SOCKET M5 12 1
34 41718002 *P. 66 S EERR SHUTTLE RACE BASE 1
35 4171800300 *P. 66 LA [ BOBBIN CASE ASSY 1
36 41727015 *P, 66 I TENSION SPRING 1
37 417530005 *P, 66 ] SCREW 1
38 41727016 *P. 66 oy 23 1 i ANTI-SPIN SPRING 1
39 41718004 #P. 66 B BOBBIN 1
40 41703020 SA3283101 |ZME R SET SCREW COLLAR R 1
11 $09019 012500536 [484] M5X5 SET SCREW SOCKET (FT)M5X 5 1
42 41718005 *P, 66 R SHUTTLE HOOK 1
43 12923018 $32557001 |#HZk 4X4 1=400 WICK 4X4 L=400 1
44 41711027 SA3278001 |4l BUSH 1
45 41711028 SA3276001 |Hupy SPACER COLLER P)
46 41724008 A& K8X 12X 11 INEEDLE BEARING 2
47 41729005 P R RETAINING RING 2

22



F .{hiEiE% & / Lubrication

23



F. fHihiEE3E /Lubrication

e AEMS BENS g
No. Part. No. Ref. No. SR NAME OF PARTS Amt. it
1 417830022 SA3244001 |BBET SET SCREW 1
2 41712065 SA4785001 |dhidNes CRANK COVER 1
3 504038 062061016  |B2%] M6 X< 10 SCREW PAN M6 X 10 3
4 11712066 SAA7T87001 | dhiAd At iR CRANK WICK PLATE 1
5 S04035 062400616 [424] M4X6 SCREW PAN M4X6 2
6 41723008 SA5294001 |E5aki£k 1.=90 FLAT WICK L=90 1
7 41723005 SA4786101 |k FELT 1
8 41712067 SA3503201 | Fahis e LOWER SHAFT WICK SUPPORT 1
9 41723006 SA3504201 | Fihik§eimEs LOWER SHAFT GEAR FELT 1
10 S05115 018400636 |2k M4 X6 ROLT SOCKET M4 X6 2
11 41712068 SA4788001 | fhilh sz 42 WICK SUPPORT 1
12 504035 062400616 |24 M4 X6 SCREW PAN M4X6 1
13 41723008 SAG6593001 |Fiyhek 1=180 FLAT WICK L=180 1
14 41723009 SA5292001 |3k 2.5 L=780 WICK L=780 1
15 12921002 S07459100 | &3x &5 1=240 |0TL TUBE L=240 1
16 12921002 SA6576001 % ®3Xx &5 1=210  [0IL TUBE L=210 1
17 41712069 SAGOST001 |4 WICK SUPPORT 1
18 41712070 104567101 |k T 48 WICK SUPPORT 1
19 4171100300 | $49992000 |imdLE O1L GAUGE WINDOW 1
20 4171100400 152948001  |h#n & OTL. GAUGE WINDOW 1
21 12921002 $50529000 ¥ &3X &5 =330 |0IL TUBE L=320 1
22 12921002 507459100 | $3X 5 1=240 |01l TUBE 1.=240 1
23 12923018 SA5292101 |34k 4X4 L=680 WICK L=680 1
24 12921002 S53175000 |3h% &3X &5 L=450  |0TIL TUBE L=450 1
25 12921002 SAR072001 | &3x &5 =120  |0oIL TUBE L=120 1
26 12923019 S45849000 |34k 6X6 L=300 WICK 6X6 L=300 1
27 41723011 S09043000 |/ FELT 4
28 12923018 $49982000 |4k 4x4 L=400 WICK 4X4 L=400 1
29 12921002 S48189000 | &3X &5 =280 |0TL TUBE L=280 1
30 41712071 SA3246001 | U5 Fe {74 GEAR WICK SUPPORT 1
31 41723031 SA3280001 |k GEAR FELT 1
32 41712072 SA4789101 |y B LOWER SHAFT WICK SUPPORT B 1
33 504033 062060816 |924] M6X8 SCREW PAN M6X8 1
34 41712073 145547001 |[nlyh & 4T TUBE HOLDER 1
35 504035 062400616 |iBE] M4 X6 SCREW PAN M4X6 1
36 12923018 S49957000 |3fiZE 4X4 L=700 WICK 4x4 L-1370 1
37 12921005 SA4791101 |ih3 &4X &6 L=620  [0IL TUBE L=620 1
39 41711014 149547000 |JR&:iR CORD HOLDER 4N 1
39 41711015 525567000 |FiZE #8 CORD HOLDER #8 1
40 417830025 0AB401006  |9844 (AFELE D M4 X 10DB|SCREW PAN(S/P WASHER) M4 X 10 2
41 41711016 525664000 |43 #6 CORD HOLDER #6 1
42 417530025 0A5401006 |42 Ciir#H[E) M4 X 10DB|SCREW PAN(S/P WASHER) M4X10 5
43 41712074 SA5259001 | % OIL COVER 1
45 417830021 062401016 |#24T M4 X 10 SCREW PAN M4X 10 5
16 41736001 $38265000 |54k L TERMINAL L 1
47 41722016 142274101 |[#R0F3E 4.2 RUBBER CAP 4.2 1
50 12921003 SA6263001 |l 5% &8 [=320  |0IL TUBE L=320 1
51 4172302100 | SA6260001 |miEsalf) FELT ASSY 1
52 41723009 500400000 |ahdk 2.5 L=200 WICK 2.5X200 1
53 12921002 SA6579001 W% ®3X &5 L=110 |0TL TUBE L=110 1
54 41736002 SA5339101 |iHhiMEE OIL FEEDING PIPE 1
55 41711015 525567000 |di%E e #8 CORD HOLDER #8 3
56 41712075 SA3242001  |ihFk S 48 FELT HOLDER 1
57 417515009 544924001 |FlE 4T M3 X5.5 SCREW M3X5.5 2
58 41711012 SA3274101 |imEsr 4R FELT HOLDER 1
59 417815010 S47307001 |8B4T M3 x4 SCREW M3 %4 2
60 12921002 SAG57T001  |3h% &3X &5 =300 |0IL TUBE L=300 1
61 41711017 552907000 [Hi£EJ% #10 CORD HOLDER #10 1
62 41723014 SAB5T2001 |ahsk 1=140 WICK 1.=140 1
63 41712110 SAG581001  imHiE# L WICK SUPPORT L 1
64 41723024 SAG6583001 | iES L FELT BEDL 1

24



F . 4tihiEiE% & / Lubrication

42 85 |

o5

72

25



F. HLiiEME3EE /Lubrication

£

K5 AHEE BE4S N
No. Part. No. Ref. No. TR HAME 0 ARTS Amt. iE
65 504035 062400616 |MEET M4 X6 SCREW PAN M4 X6 3
66 02008 028040246 |#E i 24 WASHER SPRING 2-4 3
67 41712130 SA6582001  |MhE KR R WICK SUPPORT R 1
68 41723018 SA6584001 |EMRIMEL R FELT BED R 1
69 502039 $25310101 W] M4 SCREW FLAT M4 3

26



. B4 E/ Threading mechanism

27




G. F£3E /Threading mechanism

F5 AFMS BEMNS = ,
No. Part. No. Ref. No. T B NAMR OF PARTS Amt. HE
1 41712077 SA3250001 |idZk S m A ARM THREAD GUIDE A 1
2 504030 062500616 [ M5X6 SCREW PAN M5X6 1
3 41712078 SA4333001 |id# TR B ARM THREAD GUIDE B 1
1 504030 062500616  [t#84] M5X6 SCREW PAN M5X6 1
5 41712079 SA6391001 |ish£k2% C ARM THREAD GUIDE C 1
6 504030 062500616 |#4T M5X6 SCREW PAN M5X6 1
7 41702030 153049001 |[fi&: S mAT UPPER THREAD GUIDE STUD 1
8 41713001 SA3254001 |Jeék e TENSION BRACKET 1
9 41713002 *P, 66 iR T B THREAD TAKE-UP SPRING ]
10 41713003 SA3255001  |J=&k4T4h TENSION STUP 1
11 129530013 $31032001 |FE£EE} TENSTON NUT 1
12 41713005 159805001 |F&k R TENSION DISC PRESSER 1
13 41713006 145446001  [J=skA DISC TENSION 1
14 417515012 100402004 | [ 5 8%] SM3. 57 SET SCREW SM3. 75 1
15 417510004 SA4143001 |BRET M6 X6 SET SCREW (FT) M6X6 1
16 41702031 S12699000 |kieedy TENSION RELEASE PIN 1
17 41713007 SA3256001 |J=2%4F4l A TENSION STUD A 1
18 41713006 145446001  |Jes 4t DISC TENSTON 2
19 41712080 159224001  |£k4 THREAD GUIDE ARM 1
20 41726014 xP. 67 itk NEEDLE BAR THREAD GUIDE 1
21 41712082 SA3258001 EMFFHhEEER S D N-BAR BUSH THREAD GUIDE D 1
22 41203018 152881001 |2k vA K148 2 { NEEDLE COOLER ASSY 1
23 510019 012060636 [#E] M6X6 SET SCREW SOCKET (FT)M6 X 6 1
24 41223043 152883000 [yhf 8% 15.5 FELT 8% 15.5 1
25 41213008 152884001 [id#e4 NEEDLE COOLER THREAD GUIDE 1
26 409511017 062670412 [T SM3. 57-40x4 SCREW PAN SM3. 57-40x4 1
27 41713009 100136001 |35 b £ TENSION NUT 1
28 41713010 SA4146001 | ¥ SUB TENSION SPRING 1
29 41713011 S12441001 | ik-#h#H WASHER 1
30 41713012 *P, 66 L TENSION SPRING 1

28



H . %% 3 8 / Bobbin winder mechanism

29



H. #%&£8%5H /Bobbin winder mechanism

Fe5 Aafs BEMS HiE
No. Part. No. Ref. No. St NAME OF PARTS Amt. HiE
1 41701010 SA4795001 |TiaE TOP COVER 1
2 41702033 SA3290001 |42k Tl SHAFT BW-LEVER 1
3 $09019 012500536 |WEE] M55 SET SCREW SOCKET (FT)M5X 5 |
4 41709026 SA3291001 |4&2: T BOBBIN WINDER LEVER 1
5 41702034 SAMI171001 |9 k4R SPRING HOOK 1
6 41712084 152936001 | B30 2 PLATE SPRING 1
7 41712085 152937001 | #4 % WASHER 1
8 504077 062350616 |WE%T M3.5X6 SCREW PAN M3.5X6 1
9 W01015 159486001 |#4 ) WASHER !
10 H05006 048050342 |38 E5 RETAINING RING E5 1
11 41702035 SA3293001 | Lk T STUD B-WINDER 1
12 41709027 SA1984001 B LB 4l BOBBINPRESSER ARM 1
13 S04081 062101216  |W#4T MAX 12 SCREW PAN 14X 12 1
14 41712086 SA3294001  |HESEFT BOBBIN PRESSER 1
15 417515006 $23418002  |W4T MAX5 SCREW M4 X5 1
16 41709028 SA3295001 |k RIR CLAW B-WINDER 1
17 509006 012400436 |E4T M4X4 SET SCREW SOCKET (FT)M4 X 4 2
18 41727007 S10438001 |3 % SPRING TWIST 1
19 1105006 048050342 £l E5 RETAINING RING E5 2
20 41708025 SA4796001 |# 4y SPACER COLLER 1
21 41702036 SA3296001 |#:£kHh BOBBIN WINDER SHAFT 1
22 41703021 SA3297001 |#ikds WHEEL B-WINDER 1
23 41722017 120448001 | ¥ 0% [E BOBBIN WINDER RUBBER BAND 1
24 509006 012400436 |WRET M4 X4 SET SCREW SOCKET (FT)M4 X 4 2
25 01015 159486001 |4k WASHER 2
26 41711063 SA1988001 | #G.1%5 BOBBIN SUPPORT 1
27 41727008 S10268001 |33k SPRING 1
28 41702037 SA3298001 | 1l-h¥ STPPER SHAFT B-WINDER ]
29 41719001 SA3299001 |41]7) KNLFT 1
30 $04030 062500616 |W#iT MAX6 SCREW PAN M5 X6 1
31 1291301100 | SA1994101 [Fh2kagseeboi BOBBIN WINDER TENSION ASSY 1
32 12913007 145446002 | Je 24 DISC TENSION 2
33 12927016 100401022 | 3 £k i 35 TENSION SPRING 1
34 129530013 $31032001 |k 2k iRt TENSION NUT 1
35 12928014 $12441001 |15 H WASHER 1
36 509019 012500536 |WEET M5X5 SET SCREW SOCKET (FT)M5X 5 1
37 $04038 062061016 |W%] M6<10 SCREW PAN M6 10 6
38 41704002 SA4797101  |HRER A% DRIVING WHEEL B-WINDER ]
39 $10018 $23651001 |If s B4 M6X0.75-6  |SET SCREW SOCKET (FT)M6 X 6 2

30



J . V1&%EE / Thread trimmer mechanism

31



J. Y43 B /Thread trimmer mechanism

s AFES SEMT prey
No. Part. No. Ref. No. R HAKE. OF FARTS Amt. #iE
1 41710003 SA3301101  |[4ek i THREAD TRIMMER CAM 1
2 S10018 $23651001 |[H5EWEAT M6X0.75-6  |SET SCREW SOCKET (FT)M6 X6 2
3 11712087 SAATOB001 | Hi Bk 2 3t SETTING PLATE SOLENOID 1
4 41730001 SA5135001 |14k e ik THREAD TRIMMER SOLENOLD 1
5 102031 017400802 |42 MAX8 BOLT M4X8 2
6 W02008 028040246 | ¥ s pE 24 WASHER SPRING 2-4 2
7 W01001 025040236 |44 M4 WASHER PLAIN M4 2
8 41702038 SA3307001 | HLEEEEAT SOLENOID LEVER 1
9 $09006 012400436  |WEAT M4 X4 SET SCREW SOCKET (FT)M4 X 4 1
10 41722020 154599000 | HH R4k 2 P 44 ) SOLENOID CUSHION 1
11 41728033 $02445001 |3 WASHEWR 1
12 11211005 S04159000 |ZE3% 1M BAND 1M 1
13 417530035 $55484002 |Wg#E (fiiH4RE ) M5 10 [BOLT SCREW SOCKET (S/P WASHER)M5 < 10| 2
14 41712088 SA4799001  |MRZH S PUSHING LEVER D-LEVER 1
15 417530012 SA3306001 |BHUEET 7-3 SHOULDER SCREW 7-3 1
16 4171211100 SA3309101 | Ve IRANFF2 4% TR-DRIVING LEVER 1
17 41703022 SA3310001 |W4kiESR COLLAR TR-TRTMMER 1
18 41702039 SA3311001 | Dek i bt COLLAR SHAFT 1
19 417512009 S46903001 WA M4X5 SET SCREW M4 X5 1
20 105029 048040342 | #4kl E4 RETAINING RING E4 1
21 41702040 SA3315001 |WEE4T V THREAD TRIMMER RODV 1
29 4170500300 532465001 L 41{} BALL JOINT ASSY 2
23 NO1021 021060106 |#iF}E M6 NUT 1 M6 2
24 417512005 S32462001 |BHUZ4TB M6 SHOULDER SCREW B M6 1
25 NO1012 021060306 |/ BRE M6 NUT 3 M6 1
26 $10018 523651001 | 5EM24T M6X0.75-6  |SET SCREW SOCKET (FT)M6 X6 1
27 41703023 231071001 |#4FE 8X15 BUSH 8% 15 1
28 41702041 SA3312001  |AR&HH S dh GUTDE, SHAFT I
29 41727009 SA3313101 |9 SPRING COMPRESSION 1
30 41722018 154596000 |5 1) CUSHION 1
31 417512005 $32462001 |EBHIB4TB M6 SHOULDER SCREW B M6 1
32 NO1012 021060306 |75FMZERE M6 NUT 3 M6 1
33 417510003 525475101  |#24] MG X< 19 SET SCREW M6 X 19 i
34 NO1021 021060106 W) MB NUT 1 M6 1
35 41712089 SA4546001 | PIEERFLAT vV THREAD TRIMMER LEVER V 1
36 41712090 SA3317001 | FLRAL4F H THREAD TRIMMER LEVER H 1
37 41712091 SA4801001 |#1464T H THREAD TRIMMER ROD H 1
38 4170500300 | $32465001 |#3201 44 BALL JOINT ASSY 2
39 N01021 021060106 |¥EE} M6 NUT 1 M6 2
40 417512005 S52462001 | BHIZ4TB M6 SHOULDER SCREW B M6 1
41 NO1012 021060306 | /NFAREEL M6 NUT 3 M6 1
42 41702042 SA3319101 | BERAT AT 50 SHAFT TR-TRIMMER LEVER 1
43 41728023 SA4545001 |# SPACER 2
44 H03006 048080142 b4 C8 RETAINING RING EXTERNAL C8 1
45 $10019 012060636 |M&%] M6X6 SET SCREW SOCKET (FT)M6 X 6 2
46 41712092 SA3320101 |5piHEE SPRING HOOK 1
47 41727010 SA3321001 |B#k B ArsieE SPRING EXTENSION 1
48 S05123 018501236  |#Fe M5x12 BOLT SOCKET M5%12 1
49 W02001 028050246  |# 4 2-5 WASHER SPRING 2-5 1
50 41728028 146354002 |#je] 5 WASHER PLAIN 5 1
51 41709029 SA3324001  |&h 77N MOVING KNIFE LEVER 1
52 417512007 SA3325001 |EEiB4T 6.35-6 SHOULDER SCREW 6. 35-6 1
53 41702043 SA4802001 | &) JIAT4h SHAFT MOVABLE KNIFE LEVER 1
54 $10019 012060636 |WE] M6X6 SET SCREW SOCKET (FT)M6 X6 1
55 41712093 SA3327101 |&hJ1EH M-KNIFE CONNECTING PLATE 1
56 417530013 SA4354001 |EtiR4] 6-1.8 SHOULDER SCREW 6-1.8 1
57 41715001 SAS157001  |&l4RA NEEDLE PLATE A 1
58 4170903000 | SA3330001 |zhJJZH{H F MOVABLE KNIFE ASSY F 1
59 417530014 SA4518001 | BriesT MOVABLE KNTFE SHOULDER SCREW 1
60 41728007 SA4519001 |zhJ]EE THRUST WASHER 1
61 41728008 S00705001 |zh /)8 & MOVABLE KNIFE COLLAR 1

32



J . 1% 8 / Thread trimmer mechanism

é

72 — =

33



J. Y143 /Thread trimmer mechanism

5 NGRS SEM4S &
No. Part. No. Ref. No. FAAFAAR NAME OF PARTS Amt. Ik
62 41728009 SAGZ97001 [ 0.2 M-KNIFE SPACER TO. 2 1
62 41728009 SA3334001  [FvH 0.3 M-KNIFE SPACER TO. 3 1
62 41728009 SAG398001 | 0.4 M-KNIFE SPACER TO. 4 ]
63 11719002 SA3335001 | JJ F FIXED KNIFE F 1
64 S04036 062300416 [#HE] M3 x4 SCREW PAN M3 X4 2
65 01002 026030236 |#/& M3 WASHER PLAIN M3 2
66 41712094 *P. 66 LB NEEDLE HOLE PLATE 1
67 417517001 100360003 [MEET SM2. 38 SCREW 2
68 502039 §25310101  |[#24T M4 SCREW FLAT M4 2
69 417515008 SA3538001  |BEE] M4X8 SCEW M4 X8 2
70 41712095 SA6273001 | NER w il U SHUTTLE BASE COVER HOOK U 1
71 W02007 028030246 [ ¥EHpE 2-3 WASHER SPRING 2-3 2
i W01002 026030236 |46 M3 WASHER PLAIN M3 2
73 S04036 062300416 | BEE] M3 x4 SCREW PAN M3 X4 2

34



K. $1£4% & / Thread wiper mechanism

35



K. %3 H /Thread wiper mechanism

Fs 2Aa45 SEMNT E-gi
No. Part. No. Ref. No. FHrER NAME OF PARTS Amt. &I
1 41730002 SAB208001 |44k He b k4 1t THREAD WIPER SOLENOTD ASSY |
2 41727011 S41206001 |4k THREAD WIPER SPRING 1
3 41728011 S41205001 |44 [E WASHER PLAIN 1
1 41726007 525456001 | FEZE4Y PLUNGER PIN 3
5 41712210 SA5217001 |31£k iy piE ik 2o 3k iR T-WIPER SOLENOID SETTING PLATE 1
6 41711011 SA4806001 | sk SOLENOTD COVER 1
7 $04082 062300616  |M4ET M3 X6 SCREW PAN M3 x4 8
8 41712096 SA5218001 |42EHIHT4E THREAD WIPER SHAFT BRACKET 1
9 S05116 018400836  |i%#e M4 X8 BOLT SOCKET M4 X8 ]
10 W01001 025040236 |88 M4 WASHER PLAN M4 1
11 4170204400 SA1967001 | F1gkihbiglft THREAD WIPER CRANK ASSY 1
12 105029 048040342 |34l B4 RETAINING RING E4 1
13 41708007 S25454001 | B4 SET SCREW COLLAR 1
14 417515005 525279001 |¥%] M3.5-5 SET SCREW (CP)M3.5-5 ]
15 41727012 SA2287001 |41 SPRING 1
16 41722019 149097000 |31 75tk STLENT SHEET 1
17 41712097 SA5219001  |4H£R4T THREAD WIPER ROD 1
18 01024 110735001 |3 WASHER 1
19 H05002 048030342  |3%[8 E3 RETAINING RING E3 1
20 41712098 S10470101  [JO#ksn 2z WIPER 1
21 417515013 060400516 |I84] M4X5 SCREW BIND M4X5 1
22 41708008 146288001 | £4ekdm il THREAD WIPER STUD COLLAR ]
23 41728034 S03677001 |44 WASHER 1
24 41730003 SA5213001 |4 - F e 4] STOP SWITCII ASSY 1
25 117530036 SBA185001 |WEF: (HF%EED M5X 12  |BOLT SOCKET (S/P WASHER)M5x 12 2

36



L. %% S / Tension release mechanism

37



L. #A£R3E /Tension release mechanism

L INF AR =) B
o | e | e | wmran NAVE OF PARTS r. | i
1 41730004 SA4855001  [#4 £k di i kHV TENSION RELEASE SOLENOID HV 1
2 L02031 017400802 |12 MAX8 BOLT M4 X8 2
3 W02008 028040246 |9 HME 2-4 WASHER SPRING 2-4 2
4 01001 0250410236 P28 M4 WASHER PLAIN M4 2
5 02036 017401415 |424 MAX 14 BOLT M4 X 14 1
6 NO1024 021400306 |7~ FalEHE M4 NUT 3 M4 1
7 W01001 025040236 |'F#E M4 /ASHER PLANT M4 1
8 41722020 154599000 | o fgd Bk 45 v i B SOLENOID CUSHION 1
9 41712099 SA6389001 | Ha ik 2 dtdn SETTING PLATE SOLENOID 1
10 11211005 S04159000 |32 1M BAND 1M 1
11 41702045 SA3347001 [#AEHf TENSION RELEASE BAR 1
12 H05029 048040342 |£4FE F4 RETAINING RING E4 |
13 W01009 025050236 |*FH M M5 WASHER PLAIN M5 1
14 41727013 SA3348001 |34 5% SPRING COMPRESSTON 1
15 41711013 SA3349001 | Hs 8k SOLENOID COVER 1
16 417330012 SA3306001 |Exi#4] 7-3 SHOULDE SCREW 7-3 2
17 41722021 081007070 |0JEFE P7 0 RING P7 2
18 11211005 218859001 [Hi£kE3E M150 BINDER M150 1

38



P . Z2[E % & / Air pressure mechanism

39



P. FHE3EE /Air pressure mechanism

Fs

AFMS

SEMNS

o =R

H 5
No. Part. No. Ref. No. LR NAME OF PARTS Amt, Lacs
FBERAD {For Peneumatic type>

1 4173001100 | SA5281001 |rifi®4lf: 2A SOLENOID VALVE ASSY 2A 1
2 40730066 SA5289001 | AU iR MANLFOLDZ 1
3 10730082 S39116100 |Hif#ijE SY3120-5L0ZD-C4|VALVE SY3120-5L0ZD-C4 2
1 40728003 SA5283001  |iHS e STLENCER 1
5 40730015 SA5282001 |k AIR VALVE 1
6 417530026 509228000 | Friizsk JOINT 1
10 40730046 SA6573001 | F5hin VALVE 1
11 407512002 153274001 |J1 0 35 4T SCREW 2
12 41712106 SA5286001 |1 <R SETTING PLATE VALVE 1
14 417830024 018503036 |24 M5 30 BOLT SOCKET M5 30 2
15 41730022 SA5191001 |8 14Eek 2% 2 4 VALVE HARNESS X2 ASSY 2
16 4073001000 149796001 | 3 AIR HOSE, W/CONNECTOR 1
17 61911006 SA6405001 |75 R AIR TUBE R 1
18 61911006 SAB106001 |5 L AIR TUBE L 1
28 61911006 SA6405002  |FESE R AIR TUBE R I
29 61911006 SA6406002 | %4 L AIR TUBE L 1
19 41711008 SAG407001 |94 FHaPETY 470S (& 1{SPIRAL 4703 1
20 417830015 032422003  [AWRET M4.1X20 WOOD SCREW, ROUND 2 M4.1X20 2
21 W01001 025040236 |FIAR M4 WASHER PLAIN M4 2
25 41711016 525664000 |H1ZkF £6 CORD HOLDER, #6 1
26 417530025 0A5401006 |14 CHfF3E ) M4 X 1ODB{SCREW PAN (S/P WASHER) M4X10 1
27 11211005 228475000 |Hi£kd 1.9x80 FASTENING BAND, 1. 9X 80 3
24 4173003100 | SA5288001 |HfiRZA{ 5A SOLENOID VALVE ASSY 5A 1
22 41730032 SA5290001 |#E&% 5 CORD HOLDER #5 1
23 41730033 S53982000  |FE#i BLANKING PLATE ASSY 3
3 40730082 S39116100 |Hiffisl SY3120-5L0ZD-C4[VALVE SY3120-5L0ZD-C4 2
4 40728003 SA5283001 | H e SILENCER 1
5 40730045 SA5282001 |5 s I AIR VALVE 1
6 417530026 S09228000 | #k JOINT 1
10 40730046 SAB573001 | F-5) i VALVE 2
11 407512002 153274001 |31 i s Ssh AT SCREW 1
12 41712106 SA5286001 |IE 28R SETTING PLATE VALVE 2
14 417530024 018503036 |84 M5X30 BOLT SOCKET M5X 30 2
30 41730031 SA5192001 | [ 1 ¥ s L1 VALVE HARNESS X5 ASSY 1

40



. BSEBMmEE / Power supply equipment mechanism

41




Q. MR 53EE /Power supply equipment mechanism

AT &
oo |ttt | Retwe | EmEEE N OF PAKTS | #
1 41711015 525567000 |HiZEdz #8 CORD HOLDER #8 3
2 41711014 149547000 | JEZRHR CORD HOLDER 4N 1
3 41711015 525567000 |HE2EE #8 CORD HOLDER #8 3
4 417530025 0A5401006  |WZFe CHFESE) M4 X 10DB|SCREW PAN(S/P WASHER)M4 X 10DB 7
5 4173000500 | SA4830001 |4H&as41 1 H-POSITION SENSOR ASSY 1
6 S04076 062300816 |W#4T M3x8 SCREW PAN M3X8 3
7 41730006 SA3481001 [HI3LIFXeeA SWITCH ASSY MACHINE HEAD 1
8 417530023 | O0A5301605 [WRke CrlvHSE) M3 16DB|SCREW PAN (S/PWASHER) M4 X 16DB 2
9 417530025 0A5401006  |WZ#e CHrEaED M4 X 10DB|SCREW PAN (S/PWASHER) M4 X 10DB 2
10 41730030 SA4824001 Lk E &4 HEAD DETECTOR UNIT ASSY 1
11 41730007 SA5210001  |HREEkiEL THREAD WIPER SOLENOID HARNESS 1
12 41730008 SA5214001 | FFoEHEzk STOP SWITCH HARNESS 1
13 41730009 SA5261001 |EzlEek 450 GROUND WIRE 450 1
14 417530025 0A5401006  |W##e CHFHS[E) M4 X 10DB|SCREW PAN(S/P WASHER)M4 X 10DB 1
15 41711025 554482000 |HiZR3k #12 CORD HOLDER #12 1
16 41711025 554482000 [HEZEk #12 CORD HOLDER #12 1
17 417530025 0A5401006 |4@4% CHli#&[8) M4 X 10DB|SCREW PAN(S/P WASHER)M4 X 10 2
18 41711019 218859001 |H£EJZ M150 BINDER M150 2
19 11211005 504159000 |3 1M BAND 1M 1
20 41711009 SA6560101 |{R4r HHEZEEF 140SS (& {SPIRAL 140SS 2
21 11211005 504159000 |#k3 1M BAND 1M 2

42



S . Bia% E / Motor mechanism

43



S. Lik%E /Motor mechanism

Fs AFGS BEMNS &
No. Part. No. Ref. No. FHAT B HEME OF FERES Amt. &IE
1 4173004700 | J80991001 [Thik#H4F CDD-430D MOTOR ASSY CDD—-430D 1
2 41730048 J03955001 |##%: cbD DRUM DD 1
3 $09044 014400632 |14 MAX6 SET SCREW SOCKET (CP)M4X6 1
1 41730019 J03956001 |f#$k 180P36 MAGNET 180P36 1
5 41730050 J03957001  |MREEMZSAL1E 180P MR SENSOR ASSY 180P 1
6 513003 0A1300805 |¥21 CHl5 D M3 X8DA |SCREW PAN(S/P WASHER)M3 X8 1
7 41730051 703958001 | B4R CDD SHIELD PLATE CDD 1
8 417830017 0A4261005  |IZK S 3RED) M2. 6 X 1001SCREW PAN (S/P WASHER) M2. 6X 10 3
9 41730052 J04488001 |ENC Mt fA44 43082 NEC PCB ASSY 430D#2 1
10 417530018 0A5300606  |iZFe CArdiE) M3 X 6DB |SCREW PAN(S/P WASHER) M3 X6 3
11 41712118 J04230001 | B 2k [ % S CDD-1IT CORD IOLDER CDD-IIT 1
12 417530019 0A4401005  |IEF: GiiythBED M4 < 10DA|SCREW PAN(S/P WASHER) M4 X 10 3
13 41730053 J04388001 |#wiGAEZE 430D ENCODER COVER 430D 1
14 $13003 0A4300805 |#Z#> Cili# ) M3 X 8DA |SCREW PAN(S/P WASIHER)M3 X8 3
15 41709003 J04303001 |FEIXER4L4E 430D PULLEY HOLDER ASSY 430D 1
16 509045 014500632 |H24] M5X6 SET SCREW SOCKET (CP)M5X6 2

44



< B / For solenoid type >

T . Bi#h X & / Foot switch pedal mechanism

< &3 / For Pneumatic type >

45



T. B4t % /Foot switch pedal mechanism

F5 AR5 BEMNS ’ HE
No. Part. No. Ref. No. FHAF IR NAME OF PARTS Amt. ®IE
<A gD {For Solenold type>
1 4173001200 | SA3519101 [MEXE &1 A TREADLE UINT. A ASSY 1
CEERD {For Peneumatic type>
2 4173004500 SAG038001 | 234 I FFICEH 4 2-PEDAL FOOT SWITCH SW ASSY 1
3 41727018 $38168001 | SPRING COMPRESSION 1030 1
4 41727018 S38170001 | FOOT PEDAL SPRING 2
5 41730046 $36260000 |FF% VX PIN BUTTON MICRO SWITCH VX 3
6 41712115 S38174000 | FOOT PEDAL 2
7 41712116 S38175001 | MR PROTECTION PLATE PEDAL 2
8 41712117 S38176101 | FAEH SPRING PLATE 2

46



Z . Mt44% / Accessories

27
N '

< B/

" / For Solenoid type >

47



Z+ MH4¥/Accessories

Fs | 2RSS

2EM4T

HE

No. Part. No. Ref. No. TR NAME OF PARTS Py %
1 41711060 SA4842001 |ThikE MOTOR COVER 1
3 504038 062061016 [4BE] M6:<10 SCREW PAN M6 10 4
1 41711031 SA4844001  |Ei# OIL PAN 1
5 11711006 154467001 [ B ith FIHa i DUST OILER 1
6 417530010 037301215  [$R4EY M3x12 TAPPING SCREW PAN V M3X12 2
7 41722005 SA3540001 |8k F7 H RUBBER CUSHION 3
8 101530010 109714000 |41 NAIL 7
9 11631008 114486002 |t OTLER 1
10 20131076 122991001 | B J S 0 el 4% ACCESSORY BAG 1
11 41231018 S06706001  |fih SILICONE OIL 1
12 41718004 S44633001 |#ih LAN ROBBIN IAN 3
13 41217002 *P, 67 HLEMAIE (43235) NEEDLE 4PIECE ASSY 1
14 41217002 *P. 67 MLt NEEDLE 4
15 41231016 114483002  |harZE 4 OTLER ASSY 1
16 41231017 S55663001 | FELE A OIL TANK ASSY 1
17 10131004 142443001 [/hEF 1.9X52 SCREW-DRIVER 1.9X 52 1
18 10131003 118837001 [+ 3.4X70 SCREW-DRIVER 3.4 X 70 1
19 10131002 101572102 [+ 5.5X190 SCREW-DRIVER 5. 5X 190 1
20 30131005 107779001 |[#F 6X7 WRENCH 6X7 ]
21 41731011 100887001 | XW3L#wT 8X9 WRENCH 89 1
22 11631003 107780001 [#7F 10x12 WRENCH 10X 12 1
23 30131007 S07783001 |HIANMIIRTFE L5 HEXAGONAL WRENCH 1.5 1
24 20131046 142002001 |HWAAAERT 2 HEXAGONAL WRENCH 2 1
25 30331010 154125001 [P NFARTF 2.5 HEXAGONAL WRENCH 2.5 1
26 30131010 142721001 [A7~AET 3 HEXAGONAL WRENCH 3 1
27 30131012 118064001 |H7SEIRT 4 HEXAGONAL WRENCH 4 1
28 20131047 150335001 [AISAET 5 HEXAGONAL WRENCH 5 1
29 1013100700 S40574209  |£EHZEZE4F 2DTHF COTTON STAND ASSY 2DTHF 1
76 30112024 200190001 |UTE 4T STAPLE 10320 7
78 40131017 144226001  [H]3k= HEAD COVER ]
79 505088 032461606 |2 M6 45 BOLT SOCKET M6 X 45 4
82 417530016 032461606 [AEZE] M4 5% 16 WOOD SCREW ROUND 2 M4.5X 16 2
83 4121208100 | $44483001 |Beis4ifl HINGE ASSY 1
84 11212082 S44484001 |3 IR MR T EYE GUARD HINGE 1
88 41211005 544485001 |4 HiHR EYE GUARD 1
89 412517004 061660806  [#24] SM3. 18-40X 8 SCREW FLAT SM3.18-40X%38 2
90 412516012 021660102 |k} M3. 18 NUT M3. 18 2
9] 41228047 026030232 [JEHRE M3 WASHER PLATN M3 2
92 41211005 S44486101  |4PHEAZZE A EYE GUARD HOLDER A 2
93 401511022 062670512 [#84T SM3. 57-40X5 SCREW PAN SM3.57-40%5 2
94 504035 062400616 R4 M4 X6 SCREW PAN M4 X6 2
95 W01024 110735001 [#4FE WASHER 2
97 41722033 SA3395001 | B R EhE RUBBER CUSHION 2
98 41712131 SA3392001 | K SPACER 2
99 41726019 SA3384001 | MLk 7 A4y PIN 2
100 510019 012060636 [424] M6X6 SET SCREW SOCKET (CP)M6 X6 2
101 41712132 SA3385001 | Sk Esdi e HINGE HOLDER 2
102 506112 018066036  [#2k: M6:X60 BOLT SOCKET M6 X 50 4
103 41728030 213650001 |#F 2.3X8.5X38 WASHER 2. 3X8.5X38 4
105 NO1021 021060106 |k} M6 NUT 1 M6 4
106 41722005 SA3540001 |48 phi s # RUBBER CUSHION 4
107 41730010 SA4845001 & SHOCK ABSORBER GAS 1
108 41712113 SA4846001  |#Eph s HOLDER ABSORBER 2
109 41703027 SA5251001 |45 SPACER 1
110 505117 018064031 [#Efe M6 x40 BOLT SOCKET M6 X 40 1
111 NO1021 021060106 |82 M6 NUT 1 M6 1
112 41702023 SA4847001 |%h U SHAFT U 1
113 510019 012060636 [#B5] M6X6 SET SCREW SOCKET (CP)M& X6 1

48



Z . Mt / Accessories

< g/

] /For Solenoid type >

49



Z+ MH4/Accessories

F5 AF S BEMHE . & ,
No. Part. No. Ref. No. FEAFLH PR OF DARES Amt. #E
114 41702024 $17974001 |%i D SHAFT D 1

115 41703028 S17975100  |HhEE GS SHAFT COLLAR GAS 2

116 41728018 025080132 |#F S8 WASHER PLAIN S8 2

117 H05031 048060342 |4%41% E6 RETAINING RING E6 2

118 505112 SA3387001 |#2§: M6 X60 BOLT SOCKET M6 X 60 2

119 01003 025060236 | I*#4 /8 M6 WASHER PLAIN M6 2

120 11728030 213650001 |3F 2.3X8.5X38 WASHER 2.3 X8.5%38 2

121 02009 028060246 | #AfINE 2-6 WASHER SPRING 2-6 2

122 NO1021 021060106 |BHE M6 NUT 1 M6 2

<HRED <For Solenold type>

123 505112 119755001 |92 M6 X 60 BOLT M6 X 60 2

124 01003 025060236 |42 M6 WASHER PLAIN M6 2

125 W02009 028060246 | ¥ E 2-6 WASHER SPRING 2-6 2

126 NO1021 021060106 |¥iEE M6 NUT 1 M6 2

128 41712114 SA6261001 [ AR+ HOLDER ABSORBER COVER ]

129 417530033 S55479001 |k Cir4&RE) M4X8  [BOLT SOCKET (S/P WASHER)M5X 32 6

50



Ga.ItRA—

%% / Gauge parts list

=M / Presser foot

A [/ 842843-001 *

B / S42844-001

C /S42845-001

D / S42846-001

&,

_B sz

6

$10

J /S42848-001

/@JM

G / 158592-001

E / S42847-001

<3)

i

25

s
I

/®/¢2

XA | S42849-101

H / SA4811-001

B-L / S49448-001

A-CUT / S40214-001

5'—+ b4

5.5

Do

ﬁ $25

Dos

5 :—| $55

$t7L#% / Needle hole plate

2.4 C0.4 1/ SA3336-001 =% | 2.2/ SA5221-001 % | 3.0C1.5/85A5222-001 =
<> Cz= D Ce D
b4 b6
$2.2
2.4 : -1 $3
! 29 : 3.0 : 2.9
e (= i L ) L )

A *1I2S M AIRETEHE

The * symbol is for Standard parts.

51




	开头语
	空白页
	i
	ii
	iii
	iv
	目录
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39空白
	英i
	英ii
	英iii
	英iv
	英目录
	英1
	英2
	英3
	英4
	英5
	英6
	英7
	英8
	英9
	英10
	英11
	英12
	英13
	英14
	英15
	英16
	英17
	英18
	英19
	英20
	英21
	英22
	英23
	英24
	英25
	英26
	英27
	英28
	英29
	英30
	英31
	英32
	英33
	英34
	英35
	英36
	英37
	英38
	英空白
	零件样本面
	前页
	目录
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	40
	41
	42
	43
	44
	45
	46
	47
	48
	49
	50
	51



